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1- Needle, Straight Lock-Stitch
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Warning
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1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.
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* You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com 7
* You can request for parts you want after login if you are a registered member.
* In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
+ If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.

* This parts boki§ ¢fssified By SfeSuqsbApEBhreiormacHiFe 8rdBBpIsPEE - www.supsew.com




MODEL

KM-506 Series

® KM-506-7S
1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER
AND THREAD TRIMMER DRIVEN BY SERVO MOTOR
@® KM-506-7N
1-NEEDLE, STRAIGHT LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER
AND THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTOR
® KM-506
1=NEEDLE, STRAIGHR LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER

KM=530 Series

® KM-530-7S
1-NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER
AND THREAD TRIMMER DRIVEN BY SERVO MOTOR
® KM-530-7N
1-NEEDLE, NEEDLE FEED LOCK~STITCH MACHINE WITH VERTICAL EDGE TRIMMER
AND THREAD TRIMMER DRIVEN BY NEEDLE POSITIONING MOTQOR
@® KM-530
1=NEEDLE, NEEDLE FEED LOCK-STITCH MACHINE WITH VERTICAL EDGE TRIMMER
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Machine Body & Thread Tension Adjusting Mechanism
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Applied

Ref. No. Parts No. Note Name of Parts " o Q'ty :
Period
A-1 01-001A-5080 L Arm, Bed ofgt ¥ £ 1
A-2 AS-003743-00 M Arm, Bed opgt HiE 1
A-3 AS-003909-00 L-7  |Arm, Bed ofgt HiE 1
A-4 AS-003910-00 M-7  |Arm, Bed ofgt HlE 1
A-5 CMB-BJ006100 Face Plate o o 1
A-B CMB-FC005700 Gasket For A-5 S JpA# 1
A-7 DSC-BFO08400 Screw (3/16"n=28) SE3 YADIHLIAN3/16"n=28) 3
A-B CMB-LA018300 Take Up Lever Cover AR 2| My 1
A-9 DSC-BFO00600 Screw (3/16”n=28) CHO| 2 FLEAHB/16"n=28) 1
A-10 | DPK-CB000900 Face Plate Rubber Capl(L) o DRop (CH) £144(3-1) 1
A-11 DPK-CB000200 Face Plate Rubber Cap(S) S Dol (F) #144(3) 1
A-12 | CMB-LB003700 Back Cover SIS (STD) 1
A-13 | CMB-FC002400 Gasket For Back Cover Sl JpAH 1
A-14 DSC-BFO00600 LM [Screw (3/16"n=28) Co| ¥ mt ELLAH3/16"n=28) 8
A-14-1 | DSC-BF00B400 | L-7 M=7 [Screw (3/16"n=28) SERE g3 DAL 3
A-14-2 | DSC-BF000600 | L-7.M-7 [Screw (3/16"n=28) Co| QI EILEA 5
A-14-3 | DSC-BAQ01800 | L-7,M-7 [Screw (9/64"n=40) B IFHUILEALE) 1
A-14-4 | DWS-AA003800 | L-7 ,M=7 [Screw (9/64"n=40) A% HWE AN 1
A-15 | DPK-CB000200 Arm Rubber Cap(L) gt D2 apy () #144(3) 4
A-16 | DPK-CB000400 Arm Rubber Cap(8) Dol (&) 2
A-17 DPK-CB0O01800 | M,M-7 |Rubber Cap For F-15 oo S0l
A-18 | DPK-CA000600 Bed Rubber Cap 5tE FR4 DHOP 1
A-19 | DPK-CC000300 | L=7,M-7 [Code Bushing e 24 1
A-20 | DSC-HC000300 Bed Base "FRONT"(A) #| = W (i) 1
A-21 CMB-BB004500 Bed Leg Right H = 2 1
A-22 PSC-AC002600 Screw (M8x1.25) H| = Al 2 8HE E(MBX1.25) 1
A-23 PWS-CAD00400 Spring Washer For A-21 H| = 2HE AT M 2
A-24 PSN-AA000500 Nut{MBx1.25) B = 23 1| E(MBX1.25) 1
A-26 | DTC-AH000200 | L7 ,M=7 |Code Holder "A" AE FO|"A” 1
A-27 DTC-AH001100 | L-7,M=7 |Code Holder "B" Ac Fol'B" 1
A-28 | PTC-AH000200 | L-7 M-7 |Cable Holder{7N) #HOlE TOIA (EN) 1
A-29 12-016M-2350 | L-7,M=7 |Earth Line Of AM(8) 1
A-30 | PTC-AGO00100 [ L-7,M=7 |Nylon Clip col2 28 3
A-31+ | CGA-GA001800 | L,—7 |Needle Plate (1/4") EM(1/4”7-6.4mm) 1
A-32+ | CGA-GA001900 | M.M-7 |Needle Plate (1/4") A MH(1/4"-6.4mm) 1
A-33 | DSC-BCO00100 Screw For Needle Plate E o LEAL 2
A-34 CMB-LB004400 Slide Plate o] 113 2H#E) 1
A-35 CMB-GA000100 Sub Needle Plate 2x 3o 1
A-36 DSC-BC000100 Screw For Needle Plate E T LA} 2
A-37 | CMB-LD003100 L Model Mark (KM-506) 2 a3 1
A-38 | CMB-LD003400 M Model Mark (KM=530) 24 oj3 1
A-3% | CMB-LD003000 L-7  |Model Mark (KM-506-783) 24 oj3 1
A-40 | CMB-LD003300 M-7  |Model Mark{(KM=530-78) 24 o3 1
A-41 01-035P-1370 Number Plate iRy 1
A-42 PPN-AD0O00100 Pin HE o | 2
A-43 | CMB-LD003900 Brand Mark Hot3 1
A-44 | CMB-HK002000 Guide Bar Mo E 1
A-46 CTA-HMO000601 | L-7 .M-7 [Supplementry Tension Control Ass'y EE AER 13et
A-47 01-227A-1230 | L=7,M=7 [Screw (11/64"n=40) 515 ZH|0|g FADHUAAN11/640=40)] 1
A-48 | CMB-HK002200 LM [Three Hole Thread Guide M7y WEo| 1
A-48-1 | DSN-AA000100 LM [Nut For A-48-1 MY HEol HE 1
NOTE: A-50 | CMB-HK000500 Arm Thread Guide ot AZol 1
L-7=KM-506-75 A-51 DSC-BA000100 Screw (9/647n=40) 2 HI Fiub-AHO/64"n=40) 1
M-7=KM-530-7S A-52 | CMB-HKO01900 Thread Guide For A-5 oE Aol 1
mssgg A-53 | DSC-BA000100 Screw (9/64."n=40) UH T FHHILEAN9/64 " n=40) 1
R e A-54 ATA-PS003900 Thread Tension Control Ass'y A= EE(E) A-Type 1Set
«=Gauge Part A=55 | CMB-HK008000 |, Arm Thread Guide(L) 2t Al (L) 1
FTOrm tne forary or Superior sewing Viachine & Supp y LLC - Wwww.supsew.com




Machine Body & Thread Tension Adjusting Mechanism
2% & AT =H 2

A-14

SRERRE 2 O N

Fronrthetibrary of Superior Sewing Machine & Supply LLC - WWw.SUPSEW.COM




Applied

. No. 0. Note Name of Parts = | Q’ F
Ref. No Parts N ty Period
A=-57 DSC-CAQ00100 Screw (15/64"n=28) A7) BIX|E L}AH15/64 n=28) 1
A-58 | DSC-HCO0D0600 LM |Bed Base “FRONT"(B) HE YE(F) 1
A-59 CMB-BJ00B400 Chip Shute Guide(U) & vi @ 710l =(k) 1
A-60 | DSC-BJ005400 Screw (9/64"n=40) £ Fpd} DHLIAHO/64"n=40) 2
A-61 DPK-CZ000800 Cap For Tension Release Pin MEFZI LY 1
A-62 | DSC-CB000700 Screw(M5) MY dlzol DAL 1
NOTE:
L-7=KM-506-7S
M-7=KN-530-75
L=KM-506
M=KM-530
=Common Part
+=Gauge Part 11 PPN . o . an s o—o
FTONT tme morary o SUpertor SEWING Viacnine & Supply LLU - www.supsew.com




Upper Shaft & Thread Take Up Lever Mechanism
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Ref. No.| Parts No. Note Name of Parts = e Q'ty App,hed
Period
B-1 CUS-KC002500 Upper Shaft 2% (Servo) L=419.5 1
B-2 CUS-CH000101 Oil Adjusting Pin For B-1 o8 v 23T 1 Feb.19.09
B-3 PPK-BA000400 O-Ring For B-2 AE RE xEH 28 1
B-4 CUS-FA000100 Rubber for B-2 AZ g3 xE 19 1
B-5 CLB-JLO01600 Upper Shaft Felter AE JE 1
B-7 CUS-DAD02500 Link Cam 213 Y 1Set
B-7-1 | CCT-DCOOD100 Mes Cam of] £ 2 1
B-7-2 | DPN-AA014300 Pin For B=7-1 oAy A ZER 1
B-9 DSC-BF003700 Screw (9/32"n=28) 23 9/x DHLIAHG/32"n=28) 1
B-13 | DBS-DB007500 Upper Shaft Bushing (F) AE HEA 1
B-14 DBS-DA003000 Upper Shaft Bushing (M) a5 R 1
B-16 DCL-AA000100 Upper Shaft Collar A% 72t 1
B-17 | DSC-CA000500 Screw (1/4"n=40) ol HELAH1/4"n=40) 2
B-18 DGR-AD000100 Upper Shaft Gear &% 710 1
B-19 DSC~-CA000500 Screw (1/4”n=40) 0| HELIAH1/4"n=40) 2
B-21 DBS-DB001100 Upper Shaft Bushing(R) o5 ERY 1
B-22 PPK-AA000100 Oil Seal For B-20, 21 o 2AY 1
B-23 DPL-AA000200 Pulley (Only tor Trimming M/C) el 1
B-23-1 | DPL-AAC00200 Pulley (Only for Regulator M/C) Fe| 1
B-25 | DSC-BF000800 | LM,L-7 [Screw (15/64"n=28) #2| DELIA(15/64"n=28) 2
B-26 | DSC-BG000200 LM  [Screw(5/16"n=24) F2| ZLIAH5/16"n=24) 1
B-27 MTH-DF000100 Thread Take Up Lever Ass'y AZEZ1(=) 110-39070 1
B-28 | DSC-CAQ01100 Screw (1/4”n=40) A2 3 DHELIAN1/4"n=40) 1
B-28-1 | DSC-CA001900 Screw (1/47n=40) 2|0 LEAH1/4 " n=40) 1
B-30 CLB-JD000300 il Wick 2| 1
B-31 DSC-CADC0800 Screw (15/64"n=28) A& A DELIAN15/64"n=28) 1
B-32 CLB-FZ001000 Oil Protection Rubber 2esto] 2% 1
B-33 CUS-BJ000200 Protection Plate gay yEp 1
B-34 - Synchronizer Ass'y A3 =2Ljo]H(E) 1
B-34-1 11-020A-2500 Magnetic Holder oJu e &0 2
B-34-2 | 11-022W-2500 Washer For B-34-1 olad g &0 F2M 4
B-34-3 | 11-0215-2500 Screw For B-34-1 ojau & &0 EHLbal 4
B-34-4 13-0000-SES5 Synchronizer Ass'y (Servo) Al 3 2L10| X (=)Servo 1
B-35 | DSC-CA000800 Screw (15/64"n=28) Al A DEHLIAN15/64"n=28) 1
B-37 CMB-LD003800 | L-7,M=7 |Sticker gl Zel 2EH 1
NOTE:
|-7=KM-506-7S
M-7=KM-530-75
L=KM-506
M=KM-530
=Common Par t
*=Gauge Part - . o = i ~ . o
Frotm tne orary of Superior Sewing viachine & Supply LLT - www.supsew.com




Upright Shaft & Lower Shaft Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts b 2] Q'ty ;
Period
C-1 CUR-KC000100 Upright Shalt o°EH 1
c-2 DGR-AD00300 Upright Shaft Gear(U) & 4219 1
c-3 DSC-CAD00500 Screw(1/4"n=40) B0 HELIAN1/4"n=40) 2
cC-5 DBS-DAQ03700 LM Upright Shaft Bushing(U) R A2 1
Cc-6 DSC-CA000800 Screw (15/64"n=28) ##0| YELIAH15/64"n=28) 1
c-7 DBS-DA003801 Upper Shaft Lower B/S E st 1
C-8 DGR-AD000300 Upright Shaft Gear(L) el % 2o 1
Cc=-9 DSC-CAD00500 Screw (1/4"n=40) ol HELIAH1/4"n=40) 2
Cc-10 CLS-KC000701 | L-7,M=7 |Lower Shaft 515 1
C-10-1 | CLS-KCQ00701 LM  |Lower Shaft 5% 1
Cc-11 DGR-AD000400 Lower Shaft Gear 5% 7|04 1
Cc-12 CLB-JL002400 Lower Shalt Felter 3= e 1
c-13 DSC-BF007000 Cap Screw For Lower Shaft Oil 51% WE 20| LA 1
C-14 | DSC-CA000500 Screw (1/47n=40) &0 HELIAH1/4"n=40) 2
c-16 DBS-DA004100 Lower Shaft Bushing(R) 3% sy 1
C-17 | DSC-CA000800 Screw (15/64"n=28) At g4 DHLEA15/64"n=28) 1
C-18 | DBS-DA004000 Lower Shaft Bushing(M) shE E54(7.94%20%25) 1
c-19 | DBS-DA003300 | L-7,M-7 |Lower Shaft Bushing(F) st M2 A(PBBFH) 1
c-20 DBS-DA026300 LM Lower Shaft Bushing(F) ahE Ry 1
c-21 DSC-CADCO100 Screw (15/64"n=28) A7) pIX| L DHELIA15/64"n=28) 1
Cc-22 DSC-BF004000 Screw (3/16"n=32) al& 29 =HLAN3/16"n=32) 1
C-23 DSP-AA001600 Spring For C-22 1% 2 ZHUALATY 1
Cc-24 DCL-AAQ03700 Collar For Lower Shaft e M1 72} (B) 7.94%X 178 1
Cc-25 | DSC-CB000300 Screw (11/64 'n=40) 8% Ty ojg RADHUMANI/6470=40)] 1
C-26 | CHK-HA000700 -7  |Rotary Hook Ass'y 740HHSH-7.94B) 15et
C-26-1 | CHK-HA002100 -7 |Rotary Hook Ass'y 710HHSH-7, 94BTAN) 1Set
C-27 | CHK-HA001900 L Rotary Hook Ass'y 7ot 1
c-27-1 | CHK-HA002000 M Rotary Hook Ass'y ZIaHHSH-7, 94BSN(4)) 1
Cc-28 | CHK-HB000B0O | L-7,M=7 |Bobbin(AL) 2yl 1
C-29 | CHK=HBO00600 LM  |Bobbin(AL) B 1
C-30 | CHK-HCO000700 L-7 |Bobbin Case Ass'y 24l 30| A(BC-DBI-NBL) 1Set
C-30 | CHK-HCO001500 | M,M-7 |[Bobbin Case Ass'y 24l Aol A(EE#) BC-DLN-N 1Set
Cc-31 CHK~-HC001400 L Bobbin Case Ass'y =4l 30| ~(BC-DBI) 1Set
c=32 CHK=HH000400 Inner Bobbin Stopper 7tot Fol 1
c-33 | DSC-BF003100 Screw (11/64"n=40) & 0| et= =eLal(11/64"n=40) 1
C-34 DWS-CA000100 Washer For C-33 701Eo] 2t 1
NOTE:
L-7=KM-506-7S
W-7=KM-530-75
L=KM-506
M=KM-530
=Common Par t
+=Gauge Par t = . ™ ca s s
FTOTT te orary Of Superior Sewing viachine & Supply LLC - www.supsew.com




Feed Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = | Qty ;
Period
D-1 CLF-DC000100 | L,L-7 [Feed Cam A HO|E H A 1
D-2 DSC-CAD01900 Screw (1/4"n=40) 210{LbAL (1/47n=40) 2
D-3 CLF-DC002300 | M,M-7 |Feed Cam A Zo|lE Y A 1
D-4 PSR-AAD0Q400 Stop Ring “C"For D=1, 8 23 (@ 28) 1
D-5 CLF-DC000200 | L,L-7 |Feed Cam C ZolE Y C 1
D-6 CLF-DC002400 | M,M-7 |Feed Cam C EolE ¢ 1
D-7 CLF-CC000100 Feed Rocker Shaft Connecting Rod SHo|E EE 1
D-8 CLF-CC000200 Crank Rod FM3 F= 1
D-9 CFA—CADO0300 | L-7,M-7 |Feed Regulator Link HolE ®FE 3 1
D-10 | CFA-CADD1300 L.M  |Feed Regulator Link Zole =FY3 1
D-11 DPN-AAQ00100 Feed Connection Link Pin{A) o= g g3 H(p) 1
D-12 | DSC-BF006300 Screw (11/64”n=40) 5% SI2A DEUAH11/64"n=40) 1
D-13 CLF-CA0D0200 Feed Connection Link(A) ijol= fFEF(A) 2
D-14 CLF-CAD00300 Feed Connection Link(B) ol = A A(B) 2
D-15 DPN-BC001000 Feed Adjusting Link hinge Pin(A) molE =EE T SIX[H(A) 1
D-16 | DSC-CA001100 Screw (1/47n=40) ARf 2| E DHLEAN1/4"n=40) 1
D-17 | DPN-BC0O01100 Feed Adjusting Link Hinge Pin(B) molE =333 g H(B) 1
D-18 | DSC-CA001100 Screw (1/4”"n=40) Al 7] gl DELIAN1/4"n=40) 1
D-19 | DPN-AAQD3800 Feed Connection Link pin(B) mjolE H2 3 E(B) 1
D-21 DPN-AAQD4000 Feed Connection Link Pin(C) zjoj= 2423 E(C) 1
D-22 DSC-BFO03600 Screw (11/64”n=40) Al 2| 7t8F DELIAH11/64"n=40) 1
D-23 DPN-AAQ04100 Hinge Pin for D-72 o= =H JFFE BIX|H 1
D-24 PSR-AC000200 E-Ring (@5) E2 (@ 5) 1
D-25 | DSC-BFO03600 Screw (11/64"n=40) A 7| FHHE DELEAL11/64"n=40) 1
D-26 CLF-KF000200 Feed Rock Shaft FHEIU 1
D-27 CLB-JD000300 Wick For D-26, 51 T4 1
D-28 | DBS-DA00B800 Feed Rock Shaft Bushing(R) SO 2A(F) 11.11x16.8%x20 1
D-29 | DSC-CAD00100 Screw (15/64"n=28) AR 7| BIX| B LEAH15/64"n=28) ]
D-30 | DBS-DAO0B700 Feed Rock Shaft Bushing(F) sEUY MEA 11.11x17.74X16 1
D-31 DSC~CA000100 Screw (15/64”n=28) Al 7| 81X DELIAH15/64"n=28) 1
D-32 | CLB-FZ00D0D100 il cover For D-286, 51 S nFoy 2
D-33 | CLF-CBOOO700 Feed Bar Crank Y g3 343 1
D-34 DSC-BF002600 Screw (3/16"n=32) U 2HE 333 HLIAHG/16"n=32) 2
D-35 | CLF-KH000100 Feed Bar Shaft Su i = 1
D-37 CLB-BG002300 Wick Holder For D-35 AR A x|} 1
D-38 | DSC-BF007700 Scraw (1/8"n=44) AX| | X|CHLEAL(1/8"n=44) 2
D-39 | DWS-AA001500 Washer For D-35 U WA £ M 1
D-40 CLF-CR000300 Screw (15/64"n=28) Eu wE 5 DFUAN15/64"n=28) 1
D-41 CLF-CR000300 Feed Bar - ¢ 1
D-42+ | CGA-GBO0ODS01 | L,L-7 [Feed Dog (7/32", 1/4", 3/8") Eu|(7/32", 1/4", 3/8") 1
D-43* | CGA-CB002100 | M,M-7 |Feed Dog (7/32", 1/4”, 3/8") Su(7/32", 1/4", 3/8") 1
D-44 DSC-BF001800 Screw (1/8"n=44) Eu ELpAH1/8"n=44) 2
D-45 | CLF-CD000400 Feed Bar Block And Shaft S Wi 23 1
D-47 | DSC-BF0O07900 Screw (3/16"n=32) E20| HH| Z2L4AH3/16"n=32) 1
D-48 | CLF-CB000500 Feed Litting Shaft Crank(F) S0 3W3(H) 1
D-49 CLB-JD000300 Oil Wick AX| 1
D-50 | DSC-BF001100 Screw (3/16"n=28) S 3YI(H) DHELIAHI/16"n=28) 1
D-51 CLF-KF000100 Feed Lifting Shaft s 1
D-52 | CLB-BG005300 Stopper For Wick 22 Mx| 2AEH 2
D-53 | DBS-DAOG7100 Feed Lifting Shaft Bushing(F) Soif £4(H) 11.11x17,46X20 1
D-54 DSC-CAQ00100 Screw (15/64"n=28) E&o| YELIAH15/64"n=28) 1
NOTE: D-55 DBS-DAD0B800 Feed Lifting Shaft Bushing(R) S0 2A(F) 11.11x16.8%20 1
L-7-KM-506-TS D-56 | DSC-CA000100 Screw (15/64"n=28) Aif7| SIZ B DELIAN15/64"n=28) 1
M-7=KM-530-75 D-57 CLF-CB000600 Feed Lifting Shaft Crank(R) S0 IY3A(F) 1
mx D-58 DSC-BFO01100 Screw (3/16"n=28) E0f 3W3(H) DHELIAHB/16"n=28) 1
—comon Part ||_D=59 | DSC-CA001100 Screw (1/4”n=40) M7 8 DFCEAN1/4"n=40) 2
*=Gauge Part D-60 | DPN-AAQO3600 | | Crank Rod Connecticn Pin S 3y3 # 1
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Feed Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = o Q'ty i
Period

D-61 DSC-BFO03600 Screw (11/64"n=40) A 7| ZIHPEANT1/647n=40) 1
D-62 | DPK-CB002500 Rubber Cap (F) For D-26, 51 S0 FAopl 2
D-63 CFA-KF000201 Feed Regulator Shaft ool =HI| & 1
D-64 PPK-BAO0CB00 0-Ring For D-63 DOl =W &y 28 2
D-65 | CFA-DF000101 Screw (15/64"n=28) A4 g DEHLEAH15/64"n=28) 1
D-66 CFA-DF000101 | L-7,M-7 |Feed Regulator ol= =H7|(AFE &) 1
D-67 CFA-DF000800 L.M |Feed Regulator T|ojE E=H2|(H|ALEE) 1
D-68 | DSC-AC005700 Screw {11/64”n=40) 710tE0| LEAH11/64"n=40) 2
D-69 | DCL-AA002800 Collar For D-63 70| E =/ & 7}2} 1
D-70 | DSC-CA001900 Screw (1/4"n=40) 2|0 LEAH 1 /47" n=40) 2
D-71 CFA-KF000300 Feed Adjusting Shaft ZolE =™ & 1
D-72 CFA-CC000200 | L-7.M-7 |Connecling Rod For Feed Regulator ol =3 RE 1
D-72-1 | CFA-CC0003900 LM Connecting Rod For Feed Regulator iolE @7 £ 1
D-73 PSR-ACD00200 E-Ring{@ 5) Eg (@ 5) 1
D-74 CFA-BJ000300 | L-7,M-7 |B/T Spring Holder AE AR AT F0 1
D-75 | DSC-BF010100 | L-7.M-7 |Screw (9/64"n=40) of IHE LIAH9/64 "n=40) 1
D-76 | DSP-ABO01400 | L-7 M-7 [Reverse Feed Spring X p| A 1
D-77 | DSC-FH000500 | L-7,M~7 |Holder For D-76 RS 9Rl Axy zol 1
D-78 CFA-KF000100 Reverse Feed Control Lever Shaft HE 2% 1
D-79 | PPK-BAQOO700 O-Ring For D-78 s 28 1
D-80 CFA-CB000300 | L-7,M-7 |Reverse Feed Lever Crank (Ass'y) oA g olE FYA(E) 1
D-81 AFA-PS000600 LM  |Reverse Feed Lever Crank (Ass'y) & By SIE TYA(X) 1
D-82 | DSC-BA000400 Screw (3/16”n=28) sHYd 233 FLIAH3/16"n=28)| 1
D-83 | DSC-BF003100 Screw (11/64 "n=40) 7}otE0] LEAK11/64 " n=40) 1
D-84 DSP-AB001400 | L—7.,M=7 |Spring For D-109 AX Bt A2F 1
D-85 | DSP-AA005200 L.M  |Spring For 0—-108 AM ] AZ Y 1
D-B6 | DSC-HDO0080O | L-7 M-7 |Holder For D-84, 85 ATZH0| F LhA 1
D-87 | DSN-AA000900 | L-7.M=7 [Nut (11/64"n=40) ATlgo] & CAHAE(11/647n=40) 2
D-88 | CFA-KJ000100 Feed Regulator Dial Shaft ol =H clo|¥ & 1
D-89 | PPK-BAOO1600 O-Ring For D-88 clojg & 23 2
D-90 CFA-CQ001200 LM Feed Regulator Control Plate (5mm) clo] & EXHE(5mm) 1
D-91 DSC-BF001800 Screw (3/16"n=28) Clo| @/ DELIAH3/16"n=28) 1
D-92 PN-000273-00 LM  |Pin for D-30 cto| g m 1
D-93 | DsP-AA002800 Spring for D-92 cloj 228 1

D-94 06-048A-2507 | L-7.M-7 |Reverse Feed Solenoid Ass'y oA Xl 2 0| =(SBT-5) 1Set
D-95 | CFA-BB000200 | L-7,M-7 |Bracket For Reverse Feed Solenoid A7l @l ol = Hapt 1
D-96 | DSC-BB001500 | L-7,M-7 |Screw (M5x0.8) A & L0l FELIAHMSX0.8) 2
D-97 | PWS-CADD0500 | L-7 ,M-7 |Spring Washer For D-85 A2 HolA Axa 9N (06) !
D-98 | PSC-AC001200 | L-7 M-7 [Screw (M6) Xl & 0| E 2212 FLIAHME) 3
D-99 CFA-CB000400 | L-7 M-7 |Reverse Feed Solenoid Crank o @ x0lE YA 1
D-100 | DSC-FAQ06300 | L-7,M-7 |Stud Screw For D-89 ozl @ell ol = 333 chotal 1
D-101 | DSC-FA008600 | L-7,M-7 |Hinge Screw For D-103 AR @20l E HBPRE BIX|LIAL 1
D-102 | PSN-AA001700 | L-7 ,M-7 |Hinge Nut For D-103 Holg Y E(B) 1
D-103 | CFA-BH000100 | L-7,M-7 |Reverse Solenoid Connecting Rod ozl gallco|E HERE 1
D-104 | DPN-AD004000 | L-7,M=7 |Hinge Pin For D-103 ol gaolS HABEE S 1
D-105 | DSC-BF003600 | L-7,M-7 |Screw (11/64"n=40) A 7| ZrErCbAR11/6470=40) 1
D-107 | DWS-CB000200 Washer For D-77 2lle 2t 1
D-108 | CFA-CM000200 Feed Regulator Lever A 2 1
D-109 | DSC-BA0Q1400 Screw (3/16”n=32) i X 2fe DELIAHB/16"n=32) 1
D-110 | DSC-BJ002400 Screw (3/16"n=32) 2l H7H LHAH3/16"n=32) 1
D-111 | CFA-FZ000100 | L-7,M-7 [Stocpper Rubber For D-108 oA gy AEH (&) 1T 1
NOTE: D-112 | DSC-FAD06200 | L-7,M=7 |Stopper Stud Screw For D-108 Al 2| AR (&) ShtAb 1
L7-kMs067s || D=113 | 11-019M-2350 | L-7.M~7 |Terminal Tube(L) @l -olE fE !
M-7=k4-530-75 || D-114 | 11-018M-2350 | L-7,M-7 |Solencid Terminal(12P) #elco|lE ZR{O 1
L=i-500 D-115 | CLF-CB000800 | L,.-7 |Lever Feed Crank(R) Soad) 33 3(#) 1
—common Part ||_D=116 | DSC-BF001100 | L.L-7 |Screw (3/16"n=28) B 3 A(H) DHLIAGM8"n=28)[ 2
+=Gauge Part D-117 | CLF-CB003200 | M.M-7 |Lever Feed Crank(R) FHUl Y3 1
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Feed Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = g Q'ty :
Period
D-118 | DSC-AA003400 | M,M=7 [Screw (9/32"n=28) SHUC Y 3(F)E-HAHI/327n=28) 2
D-119 | DSC-BF006300 Screw (11/64”n=40) 20| &= X2 LpAH11/647n=40) 1
D-120 CFA-CQO01000 | L-7,M=7 |Feed Regualtor Control Plate(5Smm)INSERT|Clo| & 2 AHIH 5mm) 1
D-121 | DPN-AA003100 | L-7,M-7 [Dial Pin clo| 1
D-122 | AFA-PS000100 Dial Shaft Eccentric Stopper Clo|@ & HA AEH 1
D-123 | DSP-AA005200 Dial Shaft Eccentric Stopper Spring clo|@ & ®a AEH A28 1

NOTE:
L-7=KN-506-7S
M-7=KM-530-7S
L=KM-506
M=KM-530
=Common Part
*=Gauge Part
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Thread Trimmer Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = x| Q'ty
Period
E-1 CTT-NB00O0S01 M-7 Fixed Mes IH oA 1
E-2 DSC-BB002000 | L-7,M-7 |Screw (9/64”n=40) #20| BA| ZL2LEAHO/647n=40) 1
E-3 DSC-BF006200 | L-7,M=7 [Screw (1/8"n=40) TEO A E2 EELIAN/8"n=40) 1
E-4 DSN-AA001700 | L-7,M=7 [Nut (1/8"n=40) DEMA Fe] =LA E(1/8"n=40) 1
E-5 CTT-BJ001100 | L-7 ,M-7 |Thread Retaining Plate A7ia|oy 1
E-6 DSC-BJ000200 | L-7,M-7 |Screw (11/64"n=40) = Fjut 31X DELIAK11/647n=40) 1
E-7 DWS-AA001100 | L-7.M-7 [Washer For E-6 2E EHoM 1
E-8 CTT-NAODOB0OO | L-7,M-7 |Rotary Mes 2| F0A(7AN414) 1
E-9 DSC-BB001400 | L-7,M=7 |Screw (11/64"n=40) HAlHa| 22E(11/64"n=40) 2
E-10 CTT-BF000100 | L-7,M~7 |Thread Trimming Holder AVEEH 1
E=11 PSR-AAD00100 | L-7,M-7 |Stop Ring For E-11 ~HE (@15) 1
E-12 | DWS-AAQ05100 | L-7,M=7 |Washer For E=11 APE EO] 2HM 1
E-13 | PBR-BA001200 | L-7,M-7 |Needle Bearing Lol & M8 1
E-14 CTT-CAQ01600 | L=7,M=7 |Thread Trimming Lever Connecting Link [AE2( Z g3 1
E-15 DSC-FAD05600 | L-7,M-7 [Stud Screw For E-15 AbEele] dZg 3 chutab 2
E-16 DSN-AA000800 | L-7,M=7 |Nut (11/64"n=40) S E(11/64"n=40) 1
E-17 | CTT-CBO00600 | L-7,M=7 [Thread Trimming Lever AbE 2l 1
E-18 PSC-AC000600 | L-7,M-7 [Screw (M86) SZ7YHE0 2 E(ME) 1
E-19 CTT-KF000200 | L-7,M=7 [Thread Trimming Shaft AMEF 1
E-20 | DWS-AAQ05200 | L-7,M=7 |Thread Trimming Shaft Washer AEE 2t 1
E-21 PSR-AC000100 | L~7,M-7 |E-Ring (@9) Hojz Z2(ES 9) 1
E-22 DCL-BA000600 | L-7,M-7 |Return Spring Guide Bushing 2|8 AZ8 Jj0|E R4 1
E-23 DSP-AADD2500 | L-7,M=7 |Slide Arm Return Spring £210|= otgt 2| A28 1
E-24 CTT-CM000500 | L-7 ,M=7 |Slide Arm Zalol= ot 1
E-25 CTT-CL000300 | L=7,M=7 |Roller 288 1
£-26 | DSC-GA000400 | L-7 M-7 |Stud Screw For E-26 2E8 LAl 1
E-26-1 | DWS-CAQ00100 | L-7 ,M=7 |Washer kM 1
E-27 | DSN-AAQ00600 | L-7,M-7 [Nut (3/16"n=32) 211 E(3/16"n=32) 1
E-28 CTT-FB000200 | L-7,M-7 |Cushion Washer For E-20 M D2(B) 2
E-29 | CTT-CBO00O?00 | L-7.M=7 |Cam Follower Crank AEY 55 3% 1
E-30 DSC-BJ002000 | L-7,M-7 |Screw For E-30 L RE ASIES H DEHLA 2
E-31 DSC-BF007200 | L-7 ,M-7 |Stopper Screw AEH FH LA 1
E-31-1 | CTT-FD000200 | L-7 ,M-7 |Cushion Rubber for E-32 AEH RM DP 1
E-32 | DSN-AAD00400 | L-7,M-7 |Nut (15/64"n=28) g2t E(15/64"n=28) 1
E-33 | DPN-BB001200 | L-7,M-7 [Stopper Pin AEH (M E F) 1
E-34 DSP-AB001000 | L-7,M-7 |Spring For E=30 AEY EE 393 A2 1
E-35 | CTT-BBOQ0OBOC | L=7,M=7 |Spring Holder Axg Zol 1
E-36 | DSC-BF000600 | L-7,M-7 |Screw (3/16"n=28) EEO| A BH2LEAHB/16"n=28) 2
E-37 | CTT-DF000100 | L-7,M=7 |Thread Trimming Cam AR 1
E-38 DSC-CB000400 | L-7,M=7 [Screw (1/4"n=40) S24T7HE0] HELIAH1/4"n=40) 2
E-39 | CTT-CM000600 | L-7 ,M=7 |Clutch Lever 2z 3l 1Set
E-40 DSC-FH0O00200 | L-7,M=7 |Stud Screw For E-40 2aix 2y ZHEHE LAl 1
E-41 DSN-AAD00400 | L-7 M=7 [Nut (15/64"n=28) S22 E(15/64"n=28) 1
E-42 DSC-FDO00300 | L-7,M-7 |Clutch Lever Moving Pin Screw 2E£ S8 E chial 1
E-43 DSC-FAD05700 | L-7,M-7 |Stud Screw For E-48 #20l= HAY T EiLirl 1
E-44 DSN-AADO0B00 | L-7,M=7 |Nut (3/16"n=32) S2ZIL{E(3/16"n=32) 1
E-45 CTT-BJ001200 | L-7 ,M-7 |Base Plate #o|~ B0l E 1
E-46 DSC-BFO00600 | L=7.M-7 |Screw (3/16"n=28) FE0| 5 EH2LIAH3/16"n=28) 3
E-47 CTT-CA000500 | L-7,M=7 |Solencid Ccnnection Link &o cojE A3 1
E-48 | DPN-AD003300 | L-7,M-7 |Solenoid Pin & eolE | 1
E-49 DSC-BFO0B300 | L=7,M=7 [Screw (11/64"n=40) E20| A EF2LPAH11/647n=40) 1
NOTE: E-50 | PSR-AD000200 | L-7,M-7 |E-Ring (@ 5) E& (a@5) 1
L-7-KU-506-7S £=51 AS-014978-00 | L-7 ,M-7 [Thread Trimming Solenoid Ass'y ALE &ef 0| E (STT-5) 156t
M-7=KU-530-T5 E-52 CTT-BBO00700 | L-7.M-7 |Base For E-52 AE E2l =0l E Hio| 2 1
Letk-500 E-53 | PWS-CA000500 | L~7,M—7 |Washer For E-52 A3 2o~ AZZ 24M(B6) 2
=Commn| Part E-54 DSC-BF000700 | L-7,M-7 |Screw (15/64"n=28) EE0| A Bh2LAH15/64 "'n=28) 2
+=Gauge Part . ™ A i . i L
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Mes Driving Mechanism
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Ref. No.| Parts No. Note Name of Parts = o Q'ty Applhed
Period

F=1 CCT-CC000200 Mes Driving Rod 2~ 7& RE 1

F=2 PBR-BA001000 Needle Bearing Hol&E o3 1

F=3 CCT-BJ0O0O1100 Needle Bearing Cover Lol E HoE HY 1

F-4 CCT-CAQ00700 Mes Driving Rod Link o FE ES @3 1

F-5 DPN-ADO0S000 Link Pin For F—4 HA FEsr=2d3 8 1

F-6 DSC-BJ001400 Screw (9/64"n=40) SUFADE D DEUAHD)(9/64"n=40) 1

F-7 CCT-KFQO0B0D Shaft For F—4 A FEE=EY3I X 1

F-8 DSC-CA000800 Screw (15/64"'n=28) 45 g4 DFHLIAH15/64"n=28) 1

F-9 DSC-BFO00900 Screw (11/64"n=40) WA PE Y3 5 HLA11/64"n=40) 1

F-10 | CCT-CAD00800 Mes Driving Link "A" o~ 35 &3°A" 1

F=11 DSC-BFO00200 Screw (11/64"n=40) HA TS 23 % HLAH11/64"n=40) 1

F-12 | cCT-CADDO90D Mes Driving Link “B” oA 35 3"8" 1

F-13 | CCT-CAD01000 Mes Driving Link “C" oA 3§ 83°C” 1

F-14 DPN-ADO09000 Mes Driving Link Pin A FER=EE3 H 1

F-15 | DSC-BJ001100 Screw (9/64"n=40) £ 78} DA DEHUAHA)9/64"n=40)] 1

F-16 | DSC-BF000900 Screw (11/64"n=40) oA P& 23 & YLiAH11/647n=40) 1

F=17 CCT-CM000800 Link Support Arm 23 x| x| 1

F-18 DSC-FAQ18300 Hinge Screw For F-17 23 x| x|t BlX|LEAL 1

F-19 DSC-BF001100 Screw (3/16"n=28) S0 IYA(H) DHLAHB/16"n=28) 1

F-20 CCT-KF000600 Mes Lever Shaft of| A 2] = 1

F-21 DPK-BA00O0O700 O-Ring for F-20 o A 2% 2(05) 1

F=22 CCT-CB000200 Mes Lever Base o 2~ 2] gjol A 1

F-23 | DSC-BF001100 Screw (3/16"n=28) Ef 2% 3 (M) DHAHA3/16"n=28) 1

F-24 DPN-BC004300 Mes Laver Pin o A e 1

F-25 DSN-AA000400 Nut For F-24 A 2y H HE 1

F-26 PSR-AC000200 E-Ring (@ 5) E2(@5) 1

F-27 DSP-ACO06600 Mes Lever Return Spring oA ey 2|H AZg 1

F-28 DSC-FAQ18400 Stud Screw For F—27 oA 2 2l AT A 1

F-29 | CCT-BB001500 Mes Lever Base Plate o~ 2l DEE 1

—30 DSC-BF000700 Screw (15/64 "'n=28) 0| A DELIAHB)(15/64 " n=28) 2

F-31 CCT-CM000700 Mes Driving Lever o A EE 28] 1

F-32 | PSC-FD000100 Stud Screw For F-31 O & P 28] SHUpAL 1

F-33 | DSN-AA003700 Nut for F=32 S8 2217 XX HE 1

F-34 CCT-BJ001200 Stopper For F=31 HA ZHE 2t AEH 1

F-35 | DSC-BF000600 Screw (3/16"n=28) Cio| @ B ELEAH3/16"n=28) 2

F-36 | DSC-CAD04400 Screw (15/64"'n=28) &80 HELIAH15/64"n=28) 2

F-37 DSN-AAD00400 Nut For F-38 A P HE 2

F-38 CCT-BF000800 Mes Driving Holder oA 7S EH 1

F-39 | DSC-BF010100 Screw (9/64"n=40) of Pt ELEAH9/64 " n=40) 1

F-40 DBS-DA025200 Mes Driving Shaft Bush Ha FE5 28 1

F—41 CCT-KF000700 Mes Driving Shaft HA PES 1

F-42 CCT-BB001600 Mes Mounting Base Guide o A $E Ho[A JH0|E 1

F-43 | DSC-AA003000 Screw (3/16"n=32) AEH ELIAH3/16"n=32) 2

F-44 DWS-AAQQ0600 \Washer For F—42 AEH EQM 2

F-45 | CCT-BA000300 Mes Maunting Base Of| A S2w|0] A 1

F-46 | DSC-AA003000 Screw (3/16”n=32) A E1H EHLIAH3/16"n=32) 1

F-47 DSN-AAC00400 Nut M HE 1

F-48 CCT-BB001700 Mes Position Adjusting Plate H A §& EET 1

F-49 | DSC-BF003100 Screw (11/64"n=40) 2tat Zo|LbA11/647n=40) 1

F-50 DWS-AAQ016800 Washer For F-48 ASI2E ZER 2IM 1

F-51 CCT-BF0O00900 Mes Mounting Plate | A SEE 1

= F-51-1 | DSC-CA002600 Screw (1/8"n=44) e =AM 2
E?Esosqs F-52 DSC-BJ000300 Screw (9/64"n=40) & FIHH-EAHO/647n=40) 1
M-7=KM-530-75 F-53 DWS-AAQ03800 \Washer For F=51 A& HE b 1
L=KM-506 F-55 | DSN-AA000400 Nut For F-45 oA sl HE 1
#m o F-56 | CCT-NB00D0O300 Mes 0 A (B4121-522-000) 1
*=Gauge Part F- 55-104W-5050 \Washer For, F-58, 57 et D 24N (98, 5) 1
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Mes Driving Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = = Q'ty :
Period
F-59 DSC-BJ003300 Screw (1/8"n=44) Zich BRHLLAL(1/8 n=44) 2
F-60 CCT-GP0O00100 | L-7,M-7 |Hook Protecting Plate(1/4") 2 E58{1/47) 1
F-60-1 | CCT-GP000200 LM  |Hook Protect Plate(1/4”) 2 2EM1/47) 1
F-61 CCT-BJ001400 Washer For F-60 T HEM M 1
F-62 DSC-BF014800 Screw (1/8"n=44) Z 20| A ZHSUIAM1/8"n=44) 2
F-63 CCT-BJ001300 Chip Shute Guide(M) & uf#& 710|1=() 1
F-64 DSC-BJ001100 Screw (9/64"n=40) £ Fhup DHB DEUAHA)11/64"n=40) 2

NOTE:
L-7=KM-506-7S
M-7=KM-530-75
L=KM-506
M=KM-530
=Common Part
»=Gauge Parl
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Needle Bar & Needle Bar Driving Mechanism
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NOTE:
L-7=KM-506-7S
M-7=KM-530-TS
L=KM-506

=Common Par t
+=Gauge Part

m
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Parts No. Note Name of Parts =z o App‘lled
Period

ANB-PS0006801 | M,M-7 |Needle Bar Frame uhEf el 2(110-03559)
DSC-CA002400 | M,M-7 |Screw UhE ) A LA

CNB-BK001801 | M,M-7 [Needle Bar Frame Guide Hharl Fale 710l =

DSC-BA000200 | M,M-7 [Screw (9/64"n=40) e 5 ELIAG/64"n=40)
DBS-DA025700 | M,M-7 |Needle Bar Frame Shaft Bushing HHe ol Fagl® 24

DSC-CAD00300 | M,M-7 |Screw (3/16"n=28) 7iopE 54 ELEAH3/16"n=28)
CNB-BK001900 | M,M-7 |Slide Block Guide &ajoj= B8 210|=

DSC-BA000400 | M,M-7 [Screw (3/16"n=28) FHEUN 33 FLHAHS/16"n=28)
PBR-BAQ04000 | M,M-=7 |Needle Bearing L|0] & Hof &(B2913-412-N0O0O) 1
CUF-CA001900 | M,M=7 |Driving Link 2% 3 1
DPN-AA014000 | M,M-7 [Needle Bar Link Pin sHsOl 23 B 2
DSC-BFO06500 | M,M-7 |Screw (9/64"n=40) dHeC 830 DECAHY/64 n=40)| 2
CUF-CB002100 | M,M=-7 |[Driving Crank(F) 25 3y 3{H) 1
DSC-BFO01100 | M.,M-7 |Screw (3/16"n=28) &0 33 (H) DHUAHB/16"n=28) 1
DBS-DA025300 | M,M-7 |Rock Shaft Bushing(F) 252 R4 (T) 1
CUF-KC000700 | M,M-7 [Needle Feed Connection Shaft & oig®x

DBS-DAD25400 | M.,M-7 |Rock Shaft Bushing(R) QES RH(F)

DSC-CAD00300 | M,M-7 |Screw (3/16"n=28) 2tots R4 ELEAHB/16"n=28)
DCL-AA008100 | M,M-7 |Collar For G-15 AE % et

DSC-CA000100 | M,M=7 [Screw (15/64"n=28) Al 7| BXI T LEAK15/64"n=28)
CUF-CB002200 | M,M=7 [Driving Crank(R) EF IYA(F)

DSC-BFO01100 | M,M=7 |Screw (3/16"n=28) S0 3YA (M) DHUAHI/16"n=28)
DSC-FA019200 | M.M-7 [Stud Screw For G-20 2F IYI(F) it

DSN-AA000400 | MM=7 |Nut (15/64"n=28) 5 2ERE chlal L E(15/64"n=28)
CUF-CC001900 | M,M-7 |Needle Feed Connection Rod 3s daRE

DSC-GC000700 | M,M-7 |Needle Feed Connection Shaft 4 diRE R

DWS-AA014400 | M,M-7 |Washer For G-24 23 FLIAL M

DSN-AAD00400 | M,M-7 [Nut (15/64"n=28) Y SERE CHpAL HE(15/64n=28)
DSC—-CA002300 | M,M-7 |Screw (11/64"n=40) Ax2Zo| #x DELAH11/64"n=40)
CNB-KA002901 | M,M-7 |Needle Bar HHs O] (] AFE) Aug. 06. 12
CLB-FGO00100 | M,M-7 |Gasket k23

CLB-BJO03000 [ M,M-7 |Gasket Base JEAF ol A

DSC-BB004000 | M,M-7 |Screw (3/16"n=28) EEO| HA| BF2LIAH3/16"n=28)
DBS-DA003400 | L,L-7 |Needle Bar Bush(U) shECl A4

DPK-CB002300 | L,L-7 |Rubber Cap For G—=33 BhECH A4 ob2Y

DBS-DAC03500 | L.L-7 [Needle Bar Bush(L) sHe ] 3154 (PBB) 1
CNB-BK001700 L,L-7 [Slide Block Guide g2lo|= EH 7lo|l= 1
DSC-BF002600 | L.L-7 [Screw (3/16"n=32) BuU Wi 3% 3 FUAHE/M6"n=32) 2
CNB-KA002301 L.L-7 [Needle Bar HhE o 1 |Aug. 06. 12
CNB-CD001200 Needle Bar Slide Guide Block HHs ] ohf & 1
CNB-HK001300 Needle Bar Thread Guide e A ehd

DSC-BF000100 Screw (1/8"n=44) #HE0| A ZESLIAH1/8"n=44)

- Needle HHE

DSN-AAQ02000 | M,M=7 |Nut For G-3 ol 23 A HE T HE
|




Presser Foot & Tension Release Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts = & Q'ty .
Period

H-1 DSC-HA000100 Screw (9/16"n=20) & XELIAH9/16"n=20) 1
H-2 DSN-CC000100 Presser Adjusting Nut e ZELIAHE 1
H-3 DSP-AA001700 Prasser Adjusting Spring 42 TH A T2 (A-Type) 1
H=4 CPB-KC000300 Presser Adjusting Bar ot =HE 1
H-5 CPB-KB001200 Presser Bar FEU 1
H=-6 DBS-DA004200 Presser Bar Bushing B0 24 1
H-7 CPB-BF001300 Presser Bar Holder FEBA Fol 1
H-8 DSC-BF003100 Screw (11/64"n=40) O ALEAN11/64"n=40) 1
H=-9 AGA-PS0013800 Presser Foot Ass'y e 1Set
H=10 DSC-BA0CO200 Screw (9/64 "n=40) o EObAL 1
H-11 CPB-CMO000300 Presser Lifter a0 ®el2| 1
H-12 DWS-AAC03800 Washer For H=11 AS RE oM 1
H-13 | DSC-BF010100 Screw (9/64"n=40) EHE0| ESEE HELIAN9/64"0=40)| 1
H-14 CPB-DF000300 Cam Shalt For Presser Bar FEU w27 Ws 1
H-15 | PPK-BA000400 O-Ring For H-14 As R =EH Y 1
H-16 APM-PS000501 Presser Lifter Link +EU w7 g3 1Set
H=-17 DSC-FHO00700 Hinge Screw For H=16 T5 &8 33 8xILA 1
H-18 | PSR-AC000200 E-Ring (@5) EZ (@5) 2
H=19 DCL=-AAQ08000 Collar For Trust EZAE 712} 1
H=20 DSC-BJ001400 Screw (9/64"n=40) SEZ DY TFLLIAKG) 1
H=-21 CPM-CM004000 Presser Lifter Lever FEU & 2y 1
H-22 | CPM-BH000300 Presser Lifter Connection Bar el ®2l7] s 1
H-23 DSC~-FC000100 Stud Screw For H-22 FEU ®el7] dHE chibAb 1
H-24 | CPM~CB000400 | L,L-7 [Knee Lifting Link £ =8 g3 1
H=-25 CPM-CAQ001600 | M,M-7 [Knee Lifting Link FE 2% 83 1
H-26 | DSC-FA0Q06000 Hinge Screw for H-24, 25 & =8 83 BIX|LIAl 1
H=27 CPM-CR000200 L.L-7 [Knee Lifting Bar FE BgE 1
H-28 CPM-CR000800 | M.M-7 |Knee Lifting Bar FE EEHE 1
H-29 | DSC-FAQ00700 Hinge Screw For H-27, 28 SE BHE HxILIA 1
H-30 CTR=CA001100 Tension Release Link AsF7 83 1
H-31 DSC~FA018900 Screw For H-30 37| @3 CbA 1
H-32 CTR-BJ002000 Tension Release Plate AEF2] IH(x) 1Sat
H-33 DSC~-FH000800 Hinge Screw For H-32 AEF7] o BIXILIAL 1
H-34 PSR-AC000200 E-Ring (@5) EZ(05) 1
H=35 | DSP-AB004700 Spring For H=32 AER7| Ang 1
H=36 ATR=-PS000100 | L-7,M=7 |Tension Release Cable (Ass'y) AE=x2] HolB(XE) 1Set
H-37 | CTR=-BG000200 | L-7.M-7 |Cable Holder(U) Aol EFol(U) 1
H-38 DSC-BB004000 | L-7,M-7 |Screw (3/16"n=28) b2 70 FbAl{11/64"n=40) 1
H-39 DSC-B8J000200 | L—-7.M-7 |Screw (11/64 "n=40) SE0| STEE X 2Ll 1
H-40 DSC-HZ001100 | L-7,M-7 |Cable Connection Bolt #Holg oY BE 1
H-41 PSN-AAQ01700 | L=7,M=7 |Nut "B"For H-41 AHolg iz HE(B) 1
H=-42 DSN-AA002400 | L=7 ,M=7 |Nut "A"For H=41 Holg HEH LHE(A) 1
H-43 CLB-BH000400 | L-7,M=7 |Tension Release Cable Holder(M) WEFO| AZg 1
H=44 DSC~BFO00600 | L-7.M=7 |Screw(3/16"n=28) CHO| RHEF E LEAKL) 1
H-45 CTR-BG000300 | L-7,M~=7 |Tension Release Cable Holder 7ol & %ol 1
H=-46 DSC-BJ000200 | L-7,M=7 |Screw (11/64“n=40) £ ol g1X] DEHLIAL 1
H-47 CPB-BH001200 Finger Guard A 7= 1

NOTE:

L=7=KM-506-75

M-7=KM-530-7S

L=KM-506

M=KM-530

=Common Par t
*=Gauge Part
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Thread Wiper Mechanism
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Ref. No.| Parts No. Note Name of Parts = il Q'ty App,hed
; Period

-1 AWP-PS001400 | L-7 ,M-7 |Wiper Bracket Ass'y oto|H =2 (x) 1
-2 DSC-BFO00600 | L-7,M=7 |Screw (3/16"n=28) Cro| gHt ELEAH3/16"n=28) ]
-3 AWP-PS001500 | L-7 ,M-7 |Wiper Lever “A"Ass'y 20| afiu{“A"(E) 1
-6 PSC-CB0O00200 | L=7,M=7 |Screw (M4) S0 A & Ft2t TELEAHMA) 2
=7 AWP-PS001600 | L-7,M=7 |Wiper Lever "B"Ass'y ool &l¥{"B"(E) 1
-8 AWP-PS001700 | L-7 M-7 |Wiper Crank Ass'y otoly 3 A(E) 1
-9 DSC-FA002900 | L-7.M-7 |Stud Screw For 1-8 ol YA (=) THotAt 2
1-10 DSN-AAC00900 | L-7,M=7 [Nut (11/64"n=40) AT220| & LAY E(11/64"n=40) 1
I-11 CWP-CB000700 | L-7 M-7 |Wiper Crank Base 2ol 3H 3 Hiol 2~ 1
|-12 CWP-CB000700 | L-7,M-7 |Wiper 20| H 1
1-13 DSC-BJO01100 | L-7,M-7 |Screw (9/64"n=40) E el DM DHUAHA)(9/647n=40)[ 1
1-14 CWP-BB001400 | L-7,M-7 |Wiper Base 20| H Hj 0| A 1
-15 DSC-BFO00D600 | L-7,M-7 |Screw (3/16"n=28) Cto] gt ELpAH3/16"n=28) 2
-16 CWP-LAD00400 | L-7,M=7 |Wiper Cover 2o H 7 1
=17 DSC-BA00O100 | L-7,M=7 |Screw (9/64"n=40) UM FHtLEAN9/64"n=40) 2
I-18 11-015A-5067 | L-7,M-7 |Wiper Solencid Ass'y olo|H &8 0| E(X) 1
1-19 PSC-BAD00100 | L-7,M-7 [Secrew (M3X0.5) &2 0| S & THLAHM3X0.5) 4
1-20 PWS-CA000100 | L-7,M=7 |Spring Washer For I-18 galllco|E FE ATY M 4
=21 PWS-AA000500 | L=7,M=7 |[Washer For I-18 £l E FE HoM 4
1-22 CWP-BN000100 | L-7,M=7 [Stopper Washer For I-18 ol H &8 '0|E AEH 24N 1
1-23 CWP-FB000200 | L-7,M-7 [Stopper Rubber Washer For =18 Q0| H &30S T2 1

NOTE:

L-7=KM-506-7S

M-7=KM-530-7S

L=KM-506

M=KN-530

=Common Part
==Cauge Part e ey ra . a . At
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Reverse Button Mechanism
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NOTE:
L-7=KM-506-75
M-7=KM-530-78
L=KM-506
M=KM-530
=Common Part
==Gauge Part

@

Ref. No. Parts No. Note Name of Parts = App'hed
Period
J-1 CRB-LC000100 | L-7 ,M-7 |Reverse Button Case HE #Ho|lA
J=2 DSC-BFO08400 | L-7,M-7 |Screw (8/64“n=40) SEEE Y3 1
Jd 12-131A-5607 | L-7.M-7 |Reverse Button S/W (Ass'y) HH HE A9F
J-4 DSC-BJ005500 | L-7,M~7 |Screw (M2x0.4) A9x 1Y BE
J=5 DPN-AAQ03501 | L-7,M-7 |Reverse Butlon Actuator Pin A & FHEH
J-6 PSR-AC000100 | L=7,M-7 |E-Ring (@9) Hoja %2(EE 9)
J-7 APR-PS000600 | L-7.M-7 |Reverse Feed Control Lever ATl HE EF
J-8 DSC-BA001100 | L-7,M=7 |Screw (11/64"n=40) S5E 3 {
J-9 DSP-AC002200 | L-7,M-7 [Spring For J-7 HEl BB A%
J-10 CRB-FD000100 | L-7,M=7 [Insulated Rubber A9 x| W A
J=11 DPK-CB001901 | L-7.M-7 |Reverse Button Cable Bushing HAZE HE HOIB
Frof-the-ibrary-of-Stpetior-Sewing-Machine & Suppty tEC—www. supsew.co




Program Unit Box & Auto Presser Foot Lifting Solenoid Mechanism
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Applied

NOTE:
L-7=KM-506-75
U-7=KU-530-75
L=KM-506

=Common Part
==Gauge Part

Ref. No.| Parts No. Note Name of Parts = g Q'ty 3
Period
K-7 KM-2507 L-7,M—-7 |Auto Knee Lifter Solenoid Ass'y ANEERE 2 g0 E(X) 1
K=7-1 HEC-2507 L-7.M-7 |Auto Knee Lifter Solenoid AEFE 28 Tx|(SPF-5) 15et
K-7-6 | DWS—-AA014400 | L=7,M=7 |Screw (15/64"n=28) w0l A DHLIAHB)(15/64 n=28) 4
K-7-7 | DWS-AAQ14400 | L-7,M~7 |Washer For K-7-4, K-7-5 =3 EHLIAL &b 6
K-7-8 | DSN-AAD00700 | L-7,M=7 |Nut (15/64"n=28) M7 AlZo| L{E(15/64"n=28) 4
K-7-9 | 43-013A-257A | L-7,M-7 |Knee Lifter Connection Crank AEFE 28 2 3YA(AK) 1
K-7-10 | DSC-BF001100 | L-7,M=7 |Screw (3/16"n=28) S 3 3(H) DEHLEA3/16"n=28) 1
K-7-11 | 43-014A-257A | L-7,M-7 |Back Cover For Knee Lifter AEFE 28 SSFH(AK) 1
K-7-12 | 43-015A-257A | L-7,M-7 |Knee Lifter Shait Bushing ANEFE 8 H ZA4(AK) 1
K-7-13 | PPK-AD000100 | L-7,M-=7 |Oil Seal For K=7-12 AS2E 28 H 24 (AK) 1
K-7-14 | DSN-CY000600 | L-7,M=7 |Nut For Knee Lifter ASRE 28 UE(AK) 1
K~-8-1 43-018A-257A | L-7 ,M=7 [Knee Lifter Shaft AESE 28E () (AK) 1
K-8-2 | DWS-AA011800 | L-7 ,M=7 |Washer For K-8-1 oA 2] M 1
K-8-4 | DCL-AAQ05000 | L-7,M-7 |Collar For K-8-1 NEFE SEE 7I2HAK) 1
K~8-5 | DSC-CA0C0400 | L-7,M-7 [Screw (11/64"n=40) 2 BT =2IE LpAN11/64"n=40) | 2
K-8-6 | DSC-BF000600 | L-7,M-7 |Screw (3/16"n=28) Co| 2o ZLbAL 2
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Lubrication Mechanism
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Applied

Ref. No.| Parts No. Name of Parts = A
Period
1= CLB=-JJ000400 Oil Gauge Window TE
L=2 PPK-BB000101 O—-Ring For L-1 & 29 ( May.22.12
L-4 CLB-BG005100 Arm Qil Shield dhsth 278
=5 CLB-JD0O00300 Oil Wick Al x|
L-6 DSC-BA0O00O100 Screw (9/64"n=40) 22 HE FI8ILIAHG/64 n=40)
L=7-1 CLB-JG000300 Oil Return Tube “A” EHF oo &
L=7=2 CLB-JLO10100 Qil Return Felter R WE
E=7=8 CLB-JL010800 Oil Return Felter 2F HWE(A)
L-7-4 CLB-JG000300 Oil Return Tube "B” gHF mo| =z
L-7-5 | DSP-AA009800 Return Qil Tube Spring BlF 5A ATE
L-7-6 CLB-JF002100 Return Oil Pipe gt mo| =
L-8 CLB-BF001300 Oil Return Felter Holder 25 ZEFO
L-9 DTC-AHO00100 Oil Return Pipe Holder #Holg &ol
L-10 DSC-BF0O00600 Screw (3/16"n=28) clo| gt ELEAH3/16"n=28)
L=-11 ALB-PS000800 Upper Shaft Oil Pipe Ass'y oE 2
L-13 CLB-JFO00500 Oil Pipe For Lower Shaft 3t% 2
L-14 ALB-PS001400 Qil Pump Ass'y 2e H
L-14-1 CLB-JC000200 Oil Pump Body 28 H
L-14-2 | PWS-CAD00200 Washer For L=14-1 22 H H EHLpAL REM (@4)
L-14-3 | DSC-BJO00300 Screw (9/64 "n=40) & 7tot LEAHSR)(9/64 " n=40)
L-14-4 CLB-JPO00500 Nipple For Oil Return Pipe 2HF 1o
L-14-5 | CLB-JPO00BO1 Oil Nipple For Lower Shaft 3% 87 Apr.29.10
L-14-6 | CLB-BR0O00100 Impeller e
L-14-7 | CLB-CN000200 Piston HAE
L-14-8 | DSP-AAQ02700 Piston Spring AR AZY
L-14-9 | DSC-BF007400 Pin Screw For L—14-8 AR AT
L-14-10 | PPN-AFQ00900 Pin For L-14-8 HAEAD
L-14-11 | CLB-LB000100 Cover For Qil Pump 2 HIO
L-14-12 | CLB-JM000400 Oil Pump Cap 29 HI,
L-14-13 | CLB-BG002100 Magnetic Holder AbA Fol
L-14-14 | DSC-BA000100 Screw (9/64 "n=40) 29 BT Fju} LpAHO/64"n=40)
L-14-15 | DCL-AA001500 Collar For Impeller Shaft 2o H2
L-14-16 | DSC-CA000400 Screw (11/64"n=40) 2 HE x2IE FIHHE) (11/64"n=40)
L-15 CLB-BB000601 Oil Pump Bracket 29 HE 2213
L-16 DSC-BFO00600 Screw (3/16"n=28) Clo| @+t
=17 DSP-AC002300 Qil Pump Connection Spring 2 HE
L-18 DCL-AA002600 Qil Pump Connection Collar 2 BT
=19 DSC-CAD01600 Screw (11/64"n=40) A =77
NOTE:
L=7=KM-506-75
W-7=KM-530-75
L=KM-506
M=KM-530
=Common Par {
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Accessories Mechanism
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Ref. No.| Parts No. Note Name of Parts = g Q'ty App‘lled
Period
M-1 CAC-MH000100 Accessory Bag SHAM[ A2 gt 1
M-2 PTL-BA000100 Driver(Large) E2}ol () 1
M-3 PTL-BA0Q00200 Driver(Middle, Small) EelolH(E, £) 1
M-5 - Needle HhE 1
M-6 CHK-HBOO0B00 Bobbin(AL) ] 4
M-8 CTL-CC000100 | L=7 ,M=7 |Spanner D oA &y =HE A0 1
M-9 PTL-ABO00100 | L-7,M=7 |L Wrench(2mm) L &l %|(2mm) 1
M-11 CTT-NBO01100 | L-7,M-7 |Fixed Mes DEO A(7AN701)(SEAL B) 1
M=-11-1 | CTT-NB0O00900 M-7  |Fixed Mes oA 1
M-12 | CAC-MA000500 Head Cover o} 7 1
M=14 91-008C-1230 Oil Tank 28 U 1
M=15 DTC~-AK000300 Magnetic Ab4 2
M-16 | CST-BB002500 Head Hinge six| 2
M-17 CST-FF000400 Rubber Cushion For Hinge SIx| DY) 2
M-18 01-214R-1230 Head Support Aubber "A” BIX| DR(F) 2
M-19 | CST-FD001200 Head Support Rubber "B8” BIX| DS(L) 2
M-20 - Nail z 8
M=21 CST-CRO00100 Head Rest ojd ZEY 1
M=-22 CMB-LA006100 |N.P except [Belt Cover A" HE Ho{"A 1
M-23 | CMB-LA020000 N.P  |Belt Cover(N.P) i E e (N.P) 1
M-24 | CMB-LA006200 Belt Cover "B" HWE FHe{"B" 1
M-25 | DSC-BJO05600 Screw (5/167n=24) HAE DELIAH5/16"n=24) 2
M-26 | DWS-AA002300 Washer For M-22, 23 ME ELIAL 2HM 2
M-27 | DSC-BA000400 Screw (3/167n=28) sgud 33 BUAH3/16"n=28) 1
M-28 | DWS—-AAQO0600 Washer For M-22, 23 AEH EHoLM 1
M-29 | PSC-DD000100 Nail For M—=24 FLEA} 2
M=-30 41-101A-1230 Bobbin Winder Ass'y A2 (xE) 1Set
M=31 CST-JA0D2400 0Oil Pan 2m 15et
M-32 | CAC-MG000300 Oll Pan Gasket e Azl 2
M-33 | DSC-BF006100 Screw (M8x1.25) o 77 op2fhAHME X 1.25) 11
M-34 | CST-FB000200 Packing For M—33 o 7 7Y OpPELtAL 28 1
M-35 43-001A-1600 Knee Lifter Pad Ass'y 2£ 28(X) 1
M-35-1 | CST-KC001300 Knee Lifter Shaft S5 LEAE 1
M-35-2 | CST-FZ000100 Knee Lifter Pad FE Wi 1% 1
M-35-3 | CST-BJ000400 Knee Lifter Pad Insert Plate S8 4y 02 Fol@ 1
M-35-4 | CST-CA000200 Holder For M-35-2 S5 Wi DR oz g3 1
M-35-5 | DSC-AA002700 Set Screw For M-32-4 2 3 o2 g3 FuM 1
M-35-6 | CST-CBO000300 Knee Lifter Arm Joint Complete FE g 9 383 1
M-35-7 | DSC-CC000100 Screw (5/16"n=18) FEgE & DHUAHS/16"n=18) 2
M-35-8 | CST-KC001200 Shaft For M-34—1 HolH 5 1
M-36 | PSR-AC000100 E-Ring(@9) Hoid % (EZD) 1
M-37 | CST-MF000100 Thread Stand Ass’y Al Zol(x) 1Set
M-38 CST-BB002900 Knee Lifting Controller H| O 2| E
M=-39 DSC-AAD00300 Screw (15/64"n=28) Z3 HuAHE2)(15/64" n=28) 1
M-40 | DSC-BA002700 Screw (15/64"n=28) Hojx 25 EELIAHE)(15/64"n=28) 1
M=41 DSC-CA004600 Screw (15/64 'n=28) E&0| du| E2LIAH15/64"n=28) 1
M=-42 | DSN-AAD00400 Nut (15/64"n=28) +HREREE AN E(15/64"n=28) 2
M-43 DSP-AC005600 Spring For M-38 HOoj& Ax 1
M-44 | CST-CR0O00500 N.P  |Knee Base Rubber SE R wE Y 1
M-45 | DPK-CB000801 0il Cap el e e oPl 1 Aug.22.11
M=46 01-050A-5307 Sub Needle Plate Cover 2x &8 AHH 1
= M=46-1 | 01-051A-5300 Fixed Plate For M-37 e Do 1
E?Eme-rs M-46-2 | DSC-BF014900 Screw (1/4"n=44) BEO| A E2LEAN1/4 7 n=44) 1
M-7=KM-530-75 M=-47 CST-BJOD0B0O Chip Shute Guide(L) & siE 710l =(3H 1
L=K0-506 M-48 | DSC-BJ000200 Screw (11/64“n=40) 5 78 81X DELIAN11/64"n=40) | 2
ﬂm bt M-49 - Chip Shute Plate Ass'y E e ET(E) 1Sey
+=Gauge Part M-49-1 | CST-BYQO1100 | _ Table Holder Elo| 2 FEY 1
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Accessories Mechanism
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Applied

Ref. No.| Parts No. Note Name of Parts E | Q'ty X
Period
M-49-2 | CST-BJO00S00 Chip Shute Plate(U) & o A 1
M-49-3 | CST-BJ001000 Chip Shute Plate(L) & v @3 1
M-49-4 | PSC-DD000100 Nail For M=40-1 FLIA}L 3
M-48-5 | DSC-BF000300 Screw (11/64"n=40) A FEYI & BLAH11/64"n=40) 8
M=49-6 | DSN-AA000800 Nut (11/64"n=40) AZYA0| H LHAI] E(11/64"n=40) 8
M=50 | CCT-GP000400 Hook Protect Plate (1/87) = EST{U|ARE 1/8") 1
M=51 CCT-GP0Q0300 Hook Protect Plate (1/8") = HEM(APE 1/8") 1
M=52 | CGA-GA002100 Needle Plate(1/8”) B 8+(1/87) 1
M-53 | CGA~GB001900 Feed Dog(1/8") &54(1/87) 1
M-54 | AGA-PS001900 Presser Foot(1/8”) R RH1/8") 1
M-55 | CGA-GA0D2700 Needle Plate(1/8") B EH1/8") §
M=-56 | CGA-GB002000 Feed Dog (1/8") Eu4(1/87) 1
M-57 | CAC-J3000100 Oil Tank X} 1
M-58 | DPK-DC000300 Packing LN SRYx| 1P 1

NOTE:
L=7=KM-506-75
M=7=KM-530-75
L=KM-506

=Common Part
*=Gauge Part
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Special Parts for KM-506-7N , KM-530-7N
KM—-506-7N , KM-530-7N &2 £E& 24|
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Applied

Ref. No.| Parts No. Note Name of Parts = = Q'ty :
Period
N-1 CMB=-LD003700 Model Mark(KM-506-7N) 2@ of3 1
N-2 CMB-LD003600 Model Mark(KM—=530-7N) 24 o3 1
N-3 CUS-KC002800 Main Shaft FZ(MP) L=431 1
N=-5 DPL-AA001300 Pulley Z2| 1
N-6 12-0000-4701 Synchronizer Ass'y A3 2rto|H(xE) 1
N-6-25 | DSC-FF002600 Guide Pin For Synchronizer A2 Ho|A Z|EH 2
N-6-26 | PSC-AC000600 Screw (M6) FZ7HE0| 22 E(M6) 2
N-6-27 | PWS-CAD00500 \Washer For Synchronizer Aaz dolA ATg 2ty 2
NOTE:
L-7=KM-506~7S
M-7=KM-530-75
L=KM-506
M=KM-530
=Common Par t
*=Gauge Part n o o~ s .
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Gauge Parts
Aol x| A

KM-506 Series

Name of Parts

Gauge Size

Needle Plate

=

(A-31)

Feed Dog

(D-42)

Presser Foot

(H-9)

1/8"(3.2mm)

CGA-GA002100

CGA-GB001900

AGA-PS001900

5/32"(4mm)

CGA-GAD02200

CGA-GB001900

AGA-PS002000

3/16"(4.8mm)

CGA-GA002300

CGA-GB001900

AGA-PS002000

7/32"(5.6mm)

CGA-GA002400

CGA-GB000501

AGA-PS001800

1/4"(6.4mm)

CGA-GAD01800

CGA-GB000501

AGA-PS001800

3/8"(9.5mm)

CGA-GA002500

CGA-GB000501

AGA-PS001800

5/64"(2mm)

CGA-GAD02600

CGA-GAD02600

CGA-GA002600

KM-530 Series

Name of Parts

Gauge Size

Needle Plate

="

(A-32)

Feed Dog

(D-43)

Presser Foot

=y

(H-9)

1/8”(3.2mm)

CGA-GAD02700

CGA-GB002000

AGA-PS001800

5/32”(4mm)

CGA-GAD02800

CGA-GB002000

AGA-PS002000

3/16"(4.8mm)

CGA-GAD02900

CGA-GB002000

AGA-PS002000

7/32"(5.6mm)

CGA-GAD03000

CGA-GB002100

AGA-PS001800

1/4”(6.4mm)

CGA-GAD01900

CGA-GB002100

AGA-PS001800

3/8”(9.5mm)

CGA-GA003100

CGA-GB002100

AGA-PS001800
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Index

Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No.
01-001A-5060 |Arm, Bed 7 A-1 CCT-CB0002 [Mes Lever Base 23| F=a22 CLB-FGORC01 |Gaskst 27 | G=30
01-035P-1370 |Number Plate b A=41 CCT-CC0002 |Mes Driving Rod 23 F-1 CLB-FZ0001 |Oil cover For D-26, 51 15 | D-32
01-050A-5307 [Sub Needle Plate Cover| 39 | M-46 CCT-CM0007 |Mes Driving Lever 23 | =31 CLB-FZ0010 |Oil Protection Rubber| 11 B-32
01-051A-5300 [Fixed Plate For M=37| 39 |M-46-1| | CCT-CMQ008 |Link Support Arm 23, | F=i7 CLB-JCO002 |Oil Pump Body 37 |L—=14-1
01-214R-1230 [Head Support Rubber "A™ | 39 | M-18 CCT-DCO001 [Mes Cam 11 | B=7=1 CLB-JDQ003 [Oil Wick 11 B-30
01-227A-1230|Screw (11/64"n=40) 7 A-47 CCT-GPOO001 |Hook Pratecting Plate(1/4") 25 | F-60 CLB-JD0003 |Oil Wick 15 | D-49
06-048A-2507 |Raverse Feed Solencid Assy | 17 | D-94 CCT-GP0002 |Hook Protect Plate(1/4”) | 26 |F-60~1| | CLB-JD0003 |Oil Wick 37 | =5
11-015A-5067 |Wiper Solenoid Ass'y | 31 1-18 CCT-GP0003 |Hock Protect Plate (1/8”) | 41 M-51 CLB-JD00Q3 |Wick For D-26, 51 18 | D=27F
11-018M-2350|Solencid Terminal(12P) | 17 | D-114 CCT~-GP0004 |Hook Protect Plate (1/8") | 41 | M=50 CLB-JF0005 |0il Pipe For Lower Shaft 37 | L-13
11-019M-2350(|Terminal Tube(L) 17 |D=113 CCT-KF0006 |Mes Lever Shaft 23 || F=20 CLB-JF0021 |Return Oil Pipe 37 | L-7-6
11-020A-2500 [Magnetic Holder 11 |B-34-1] | CCT-KF0007 [Mes Driving Shaft 23 | F-41 CLB-JG0003 |Oil Return Tube "A” 37 | L=7—1
11-0215-2500 |Screw For B=34-1 11 |B-34-3]| | CCT-KF0008 |[Shaft For F-4 23 F=7 CLB-JGO003 [Oil Return Tube "B” 37 | L-7-4
11-022W-2500|Washer For B-34-1 11 |8-34-2| | CCT-NBOQO3 [Mes 23 F-56 CLB-JJ0004 |Oil Gauge Window 87 |4
12-0000-4701 |Synchronizer Ass'y 43 | N-8 CFA-BB0002 |[Bracks! For Reverse Feed Soknod | 17 | D-85 CLB-JLO016 [Upper Shaft Felter 11 B-5
12-016M-2350|Earth Line 7 | A-29 CFA-BHOQO01 |Reverse Solenoid CannectingRod | 17 | D-103 CLB-JL0024 |Lower Shaft Felter 13 ]| ie=12
12-131A-5607 [Reverse Button S/W (Ass'y)| 33 | J-3 CFA-BJO0O3 |B/T Spring Holder 17 | D-74 CLB-JLO101 |0l Return Felter 37 | L-7-2
13-0000-SE55 |Synchronizer Ass'y (Sevo)| 11 |B-34-4| | CFA-CA0QO3 Feed Regulator Link | 15 | D-8 CLB-JLO109 |[Qil Return Felter 37 | L-7-3
41-101A-1230 |Bobbin Winder Ass'y | 39 | M-30 CFA-CA0013 |Feed Regulator Link | 15 | D-10 CLB-JMO0004 |Oil Pump Cap 37 [L-14-12
43-001A-1600 [Knee Lifter Pad Ass'y| 39 | M-35 CFA-CBO0003 |Reverse Feed Lever Crank (fssy) | 17 | D-80 CLB=JP0O0DS |Nipple For Oil Return Pipe | 37 |L—-14-4
43-013A—-257A |Knee Lifter Connection Crank | 35 | K=7-9 CFA-CB0004 |Reverse Feed Solenoid Crank | 17 | D-99 CLB=JPO006 |Qil Nipple For Lower Shalt | 37 |L-14-5
43-014A-257A |Back Cover For Knee Lifter] 35 |K-7-11] | CFA=CCO0002 [Conngcting Rod For Feed Regulator] 17 | D-72 CLB-LB0001 |Cover For Oil Pump 37 |L-14-11
43-015A-257A |Knee Lifter Shaft Bushing | 35 |K-7-12| [ CFA-CCO009 Connecting Rod For Feed Regulator] 17 [D-72-1 CLF-CAQ002 [Feed Connection Link(A) 15 | D-13
43-01BA-257A |Knee Lifter Shaft 35 | K-8-1 CFA-CMO0002 |Feed Regulator Lever| 17 | D-108 CLF-CAQQ03 |Feed Connection Link(B) 15 | D-14
55-104W-5050|Washer For F-56, 57| 23 F-58 CFA-CQO010 [Fes Reguabor Control PlatelmmINSERT| 19 | D-120 CLF-CBO0005 |Feed Lifting Shaft Crank(F){ 15 | D-48
91-008C-1230|0Qil Tank 39 | M-14 CFA-CQO012 [fed Regulator Control Plate (Smml| 17 | D-90 CLF-CBO0006 [Feed Lifting Shaft Crank(R)| 15 | D-57
AFA-PS0001 [Dial Shatt Eccentric Stopper 18 | D-122 CFA-DF0001 |Feed Regulator 17 | D-66 CLF-CBO0007 |Feed Bar Crank 15 | D-33
AFA-PS0006 [Reverse Feed Lever Crank Assy) | 17 | D-81 CFA-DF0001 |Screw (15/64"n=28) | 17 | D-65 CLF-CBO00B |Lever Feed Crank(R) | 17 [D-115
AGA-PS0019 |Presser Foot Ass'y 29 | H-9 CFA-DF0008 |Feed Regulator 17 | D-67 CLF-CB0032 |Lever Feed Crank(R) | 17 | D-117
AGA-PS0019 |Presser Foot(1/8") 41 | M-54 CFA-FZ0001 |Stopper Rubber For D-108] 17 | D-111 CLF-CCO001 |Feed Rocker Shatt Connecting fod | 15 D-7
ALB-PS0008 |Upper Shaft Ol Pipe Ass'y | 37 | L-11 CFA-KFO0O1 |Reverse Feed Control LeverShalt | 17 | D-78 CLF-CC0002 [Crank Red 15 D-8
ALB-PS0014 |0il Pump Ass'y 37 L-14 CFA-KF0002 |Feed Regulator Shaft| 17 | D-63 CLF-CDO004 |Feed Bar Block And Shalt | 15 | D-45
ANB-PS0006 |Needle Bar Frame 27 G-1 CFA-KF0003 |Feed Adjusting Shaft | 17 | D-71 CLF-CRO003 |Feed Bar 15 | D-41
APM-PS0005 |Presser Lifter Link 29 | H-16 CFA-KJ0001 |Feed Regulator Dial Shalt | 17 | D-88 CLF-CR0O003 |Screw {15/64"n=28) | 15 | D-40
APR-P30006 |Reverse Feed Control Lever| 33 J=7 CGA-CB0021 |Feed Dog (7/327, 1/4",3/8")| 15 | D-43~ CLF-DCO001 [Feed Cam A 15 D-1
AS-003743 |Arm, Bed 7 A-2 CGA-GA0018 |Needle Plate (1/4”) 7 | A=31~ CLF-DC0Q02 [Feed Cam C 15 D-5
AS-003909 |Arm, Bed £ A=3 CGA-GAD019 [Needle Plate (1/47) 7 | A-32+ CLF-DC0023 |[Feed Cam A 15 D-3
AS-003910 |Arm, Bed 7 A-4 CGA-GA0021 |Needle Plate(1/87) 41 | M-52 CLF-DC0024 [Feed Cam C 15 D-6
AS-014978 |Thiead Trmming Sclenod Assy | 21 E-51 CGA-GA0027 |Needle Plate(1/87) 41 | M-55 CLF-KFQ0Q1 [Feed Lifting Shaft 15 | D-51
ATA-PS0039 |Tnréad Tension Control Ass'y 7 A-54 CGA-GB0005 |Feed Dog (7/327, 1/4° 3/8")| 15 | D-42= CLF-KF0002 |Feed Rock Shaft 15 | D-26
ATR-PS0001 |Tansion Relsase Cable (Assy}| 29 | H-36 CGA-GB0019 |Feed Dog(1/87) 41 | M-53 CLF-KHOCO1 |Feed Bar Shatt 15 | D-35
AWP-PS0014 |Wiper Bracket Ass'y | 31 I-1 CGA-GB0020 |Feed Dog (1/87) 41 | M=56 | | CLS-KC0O007 [Lower Shaft 18 | ‘c=10
AWP-PS0015 |Wiper Lever "A"Ass'y | 31 -3 CHK-HAQQDO7 |Rotary Hook Ass'y 13 | C-26 CLS-KC0007 |Lower Shaft 13 |C-10-1
AWP-PS0016 |Wiper Lever "B"Ass'y | 31 -7 CHK-HAO0019 |Rotary Hook Ass'y 13 | C=27 CMB-BB0045 |Bed Leg Right 7 | A-21
AWP-PS0017 |Wiper Crank Ass'y 31 -8 CHK-HAD020 |Rotary Hook Ass'y 13 |C=27-1 CMB-BJO0B1 |Face Plate i A-5
CAC-JB0001 [0il Tank 41 | M=57 CHK-HA0021 |Rotary Hook Ass'y 13 |Cc-26-1| | CMB-BJ0064 |Chip Shute Guide(U) | 9 | A-59
CAC-MAO00OS |Head Cover 39 | M-12 CHK-HB0006 |Bobbin(AL) 13| c-28 CMB-FCO0024 |Gasket For Back Cover | 7 | A-13
CAC-MGO0003 |Qil Pan Gasket 39 | M-32 CHK-HBO0006 |Bobbin(AL) 18 | C=29 CMB-FC0057 |Gasket For A-5 7 A-6
CAC-MHO0001 |Accessory Bag 39 [ M-1 CHK-HBO0O0E |Bobbin(AL) 39 | M-6 CMB-GADQO1 |Sub Needle Plate 7 | A-35
CCT-BA0003 |Mes Mounting Base 23 | F-45 CHK-HCO0007 |Bobbin Case Ass'y 13 | C-30 CMB-HKQO005 |Arm Thread Guide 7 A-50
CCT-BB0015 |Mes Lever Base Plate| 23 | F-29 CHK-HCO0015 |Bobbin Case Ass'y 13 | C-30 CMB-HK0019 [Thread Guide For A-5| 7 A-52
CCT-BB0016 |Mes Mounting Base Guide | 23 | F-42 CHK-HCO0014 |Bobbin Case Ass'y 13 | C-31 CMB-HK0020 |Guide Bar 7 A-44
CCT-BBO0017 |Mes Position Adusting Plate | 23 | F-48 CHK-HH0004 |[Inner Bobbin Stopper| 13 | C-32 CMB-HKO0022 |Three Hole Thread Guide 7 | A-48
CCT-BFO00B |Mes Driving Holder 23 | F-38 CLB-BB0006 |0il Pump Bracket a7 | L=16 CMB-HKOQ080 |Arm Thread Guide(L) | 7 | A-55
CCT-BF0009 |Mes Mounting Plate 23 | F-51 CLB-BF0013 |0il Return Felter Holder | 37 L-8 CMB-LAOOG1 |Belt Cover "A" 39 | M-22
CCT-BJ0011 |Needle Bearing Cover| 23 F=n CLB-BG0021 |Magnetic Holder 37 |L-14-13| | CMB-LAQ062 |Belt Cover "B” 39 | M-24
CCT-BJ0012 |Stopper For F-31 23 | F-34 CLB-BG0023 |Wick Holder For D-35| 15 | D-37 CMB-LA0183 [Take Up Lever Cover | 7 A-8
CCT-BJ0013 |Chip Shute Guide(M) | 25 | F-63 CLB-BGO051 |Arm Qil Shield 37 L-4 CMB-LAQ200 |Belt Cover(N.P) 39 | M-23
CCT-BJ0014 |Washer For F-60 25 | F-61 CLB-BGO053 |Stopper For Wick 16 | D-52 CMB-LB0037 |Back Cover 7 A-12
CCT-CA0007 |Mes Driving Red Link | 23 F-4 CLB-BHO004 (Tension Release Cable HolderlM) | 29 | H-43 CMB-LB0044 |Slide Plate 7 A-34
CCT-CA0008 |Mes Driving Link "A" | 23 | F-10 CLB-BJ0030 |Gasket Base 27 | G-31 CMB-LD0030 |Model Mark (KM-506-78) | 7 | A-39
CCT-CA0009 [Mes Driving Link “B” | 23 | F-12 CLB-BR0O001 |Impeller 37 |L-14-8| | CMB-LD0031 |Model Mark (KM-506)| 7 A-37
CCT=CA0010 |Mes Driving Link “C" | 23 F=-13 CLB-CNOOQ2 |Piston 37 |L-14-7 CMB-LD0033 [Model Mark(KM-530-78) 7 A-40
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Parts No. Name of Parts  |Page|Ref.No. Parts No. Name of Parts  |Page|Ref.No. Parts No. ‘Name of Parts  |Page|Ref.No.
CMB-LD0034 |Model Mark (KM—-530)| 7 A-38 CTT-CMO0006 |Clutch Lever 21 E-39 DPK-CB0002 [Arm Rubber Cap(L) 7 A-15
CMB-LD0036 |Model Mark(KM=-530-7N) | 43 N-2 CTT-DF0001 |Thread Trimming Cam | 21 E-37 DPK-CB0002 |Face Plate Rubber Cap(S) | 7 A-11
CMB-LD0037 [Model Mark(KM-506-7N) | 43 N=1 CTT-FBO002 |Cushion Washer For E=20 | 21 E-28 DPK~CB0004 |Arm Rubber Cap(S) 7 A-16
CMB-LD0038 |Sticker 11 | =37 || c17-FDOOD2 |Cushion Rubber for E-32 | 21 |E-31-1| | DPK-CBOOOE |0il Cap 39 | M-45
CMB-LD0039 |Brand Mark 7 | A-43 CTT-KF0Q02 |Thread Trimming Shaft | 21 | E-19 DPK-CBOO009 |Face Plate Rubber Cap(L) | 7 | A-10
CNB-BKOO17 |Slide Block Guide 27 | G=37 CTT-NAODOE |Rotary Mes 21 E-8 DPK-CB0018 |Rubber Cap For F-15| 7 A=17
CNB-BKO018 |Needle Bar Frame Guide| 27 G-2 CTT-NBO009 |Fixed Mes 39 [M-11-1| | DPK-CBOO19 |Reverse Butlon Cable Bushing | 33 | J-11
CNB-BK0O19 |Slide Block Guide 27 G-6 CTT-NBOO09 |Fixed Mes 21 E-1 DPK-CB0023 |Rubber Cap For G-33| 27 | G-34
CNB-CDO0012 [Needle Bar Slide Guide Black| 27 | G-42 CTT-NBOO11 |Fixed Mes 39 | M-11 DPK-CB0025 |Rubber Cap (F) For D-26,51 | 17 | D-62
CNB-HKO0019 |Needle Bar Thread Guide 27 | G-43 CUF=CAO0Q019 |Driving Link 27 G-9 DPK-CCO0003 |Code Bushing ¥ A-19
CNB-KA0023 |Needle Bar 27 | G-39 CUF-CB0021 |Driving Crank(F) 27 | G2 DPK-CZ0008 |Cap For Tension Release Pin 9 A-61
CNB-KADOD29 |Needle Bar 27 | G-29 CUF-CB0022 |Driving Crank(R) 27 | G-20 DPK-DCOQ003 |Packing 41 M-58
CPB-BF0013 |Presser Bar Holder 29 H=-7 CUF-CC0019 |Needle Feed ConnectienRod | 27 | G-24 DPL-AAQQD2 [Pulley (Only for Regulator M/Cl| 11 |B—23-1
CPB-BHO012 |Finger Guard 29 | H-47 CUF-KCO0007 [Nesdle Feed Connection Shaft| 27 | G-15 DPL~AAD002 [Pulley (Only for Timming M/CI| 11 | B-23
CPB-CMO0003 |Presser Lifter 29 | H-11 CUR-KC0001 |Upright Shaft 13 C-1 DPL-AARO13 [Pulley 43 N-5
CPM-CMQO040 |Presser Lifter Lever 29 | H-21 CUS-BJ0002 |Protection Plate 11 | B-33 DPN-AAQ001 |Feed Connection Link Pinfs) | 15 | D-11
CPB-DF0003 |Cam Shatt For Presser Bar| 29 | H-14 CUS-CHO0001 |Qil Adjusting Pin ForB-1| 11 B-2 OPN-AA0031 |Dial Pin 19 | D-121
CPB-KB0012 |Presser Bar 29 H=-5 CUS-DA0025 |Link Cam 11 B-7 DPN-AAD035 |Reverse Button Actuator Pin 33 J=5
CPB-KCO0003 |Presser Adjusting Bar| 29 | H-4 CUS-FA0001 |Rubber for B-2 11 B-4 DPN-AAQ036 |Crank Rod Connection Pin| 15 | D-60
CPM-BHOQO03 (Presser Lifter Connection Bar | 29 | H-22 CUS-KC0025 |Upper Shaft 11 B-1 DPN-AA0039 |Feed Connection Linkpin(8) | 15 | D-19
CPM-CAQQ016 |[Knee Lifting Link 29 | H-25 CUS-KC0028 |Main Shaft 43 N-3 DPN-AAQQ40 |Feed Connection Link Pin(C) 15 | D-21
CPM-CBO0004 [Knee Lifting Link 29 | H-24 CWP-BB0014 |Wiper Base 31 1-14 DPN-AAQQ41 |Hinge Pin for D-72 16 | D-23
CPM~CR0002 [Knee Lifting Bar 29 | H-27 CWP-BNQOO1 |Stopper Washer For I-18 | 31 =22 DPN-AA0140 |Needle Bar Link Pin 27 | G-10
CPM-CR0O008 |Knee Lifting Bar 29 | H-28 CWP-CBO0007 |Wiper 31 1-12 DPN-AAD143 |Pin For B-7-1 11 | B~7-2
CRB-FDO001 |Insulated Rubber 33 | J-10 CWP-CB0007 |Wiper Crank Base 31 =11 DPN-ADO033 [Soleneid Pin 21 | E-48
CRB-LCO001 |Reverse Button Case | 33 J=1 CWP-FBO002 |Stopper Rubber Washer For |-18 31 =23 DPN-ADO0040 |Hinge Pin For D103 | 17 | D=104
CST-BB0025 [Head Hinge 39 | M-16 CWP-LADQ04 |Wiper Cover 31 1-16 DPN-ADO0S0 |Link Pin For F-4 23 F=5
CST-=BB0029 |[Knee Lifting Controller | 39 | M-38 DBS-DA0030 |Upper Shaft Bushing (M) 11 B-14 DPN-ADO090 |Mes Driving Link Pin 23 | F-14
CST-BJ0004 |Knee Lifter Pad Insert Plate] 39 [M-35-3| | DBS-DAC034 |Needle Bar Bush(U) | 27 | G-33 DPN-BB0012 |Stopper Pin 21 | E=33
CST-BJ0008 |Chip Shute Guide(L) | 39 | M—47 | | DBS-DACO35 |Needle Bar Bush(l) | 27 | G-35 | | DPN-BCO010 |Feed Adusting Link hinge PmfA) | 15 | D-15
CST-BJ0009 |Chip Shute Plate(U) 41 |M-49-2| | DBS-DA0037 |Upright Shaft Bushing(U) 13 C-5 DPN-BCOO11 |Feed Adusting Link Hinge Pin(B}| 15 | D=17
CST-BJ0010 |Chip Shute Plate(L) 41 |M-49-3| | DBS-DAQQ38 |Upper Shaft Lower B/S | 13 C-7 DPN-BCO0043 |Mes Lever Pin 23 | F-24
CST-BJOO11 |Table Holder 39 [M-49-1| | DBS-DA0039 |Lower Shaft Bushing(F)| 13 | C-19 DSC-AA0003 |Screw (15/64"n=28) | 39 | M-39
CST-CA0002 |Holder For M—35-2 39 [M-35-4| | DES—-DA0040 |Lower Shatt Bushing(M)| 13 | C-18 DSC-AA0027 |Set Screw For M-32-4 | 39 |M-35-5
CST-CBO003 |Knee Lifter Am Joint Complete| 39 |M-35-6| | DBS—-DA0D41 [Lower Shaft Bushing(R)| 13 | C-16 DSC-AAD030 [Screw (3/16"n=32) 23 | F-43
CST-CR0O001 |Head Rest 39 | M-21 DB3-DA0042 |Presser Bar Bushing | 29 H-6 DSC-AAQ030 |Screw (3/16"n=32) 23 | F-46
CST-CRO005 |Knee Base Rubber 39 | M-44 DBS-DAOOB7 |Feed Rock Shaft Bushing(F) | 15 | D-30 DSC-AA0034 |Screw (8/32"n=28) 19 |D-118
CST-FB0002 |Packing For M=33 39 | M-34 DBS-DAQ068 |Feed Lifting Shalt Bushing(R) | 15 | D-55 DSC-ACO0057 |Screw (11/64"n=40) | 17 | D-68
CST-FDO012 |Head Support Rubber *B” | 39 | M-19 DBS-DAQOBB |Feed Rock Shaft Bushing(R) 15 | D-28 DSC-BAOOO1 |Screw (8/64"n=40) T A-51
CST-FF0004 |Rubber Cushion For Hinge | 39 | M=17 DBS-DAOO71 |Feed Lilting Shalt Bushing(F) | 15 | D-53 DSC-BA0OOO! |Screw (9/64"n=40) 7 | A-53
CST-FZ0001 |Knee Lifter Pad 39 |M-35-2| | DBS~DA0252 [Mes Driving Shaft Bush | 23 | F-40 DSC-BACQO1 |Screw (9/64"n=40) 31 | I-17
CST-JA0024 |Oil Pan 39 | M-31 DBS-DA0253 |Rock Shaft Bushing(F) | 27 | G-14 | | DSC-BA0DO! [Screw (9/64"n=40) | 37 | L-6
CST-KC0012 |Shaft For M=34-1 39 |M-35-8| | DBS-DA0254 |Rock Shaft Bushing(R) | 27 | G-16 DSC-BA00O1 |Screw (8/64”n=40) 37 |L-14-14
CST-KCO0013 |Knee Lifter Shait 39 [M-35-1 DBS-DA0257 [Needle Bar Frame Shaft Bushing 27 G—4 DSC~BAQ0D02 |Screw (9/64"n=40) 27 G-3
CST-MF0001 |Thread Stand Ass'y | 3% | M=37 DBS=-DA0263 |Lower Shaft Bushing(F) | 13 | C-20 DSC-BA0002 |Screw (8/64"n=40) 29 | H-10
CTA-HMOOQO6 |Supplementry Tension Control Assy| 7 A-46 DBS-DB0011 |Upper Shaft Bushing(R)| 11 B-21 DSC-BA0004 [Screw (3/167n=28) 17 | D-82
CTL-CCO0Q01 |Spanner 39 M-8 DBS~-DB0075 |Upper Shaft Bushing (F)| 11 B-13 DSC-BAQ004 |Screw (3/16"n=28) 27 G-7
CTR-BG0002 |Cable Holder(U) 29 | H-37 DCL-AA0001 |Upper Shaft Collar 11 B-16 DSC-BA0Q004 [Screw (3/16"n=28) 39 [ M-27
CTR-BGO003 |Tension Release Cable Holgsr | 29 | H-45 DCL=-AAQ015 [Collar For Impeller Shaft] 37 | L-14-15 DSC-BA0011 |Screw (11/64"n=40) | 33 J=8
CTR-BJ0020 |Tension Release Plate | 29 | H-32 DCL-AA0026 |0 Pump Connection Colar 37 | L-18 DSC-BAOD14 [Screw (3/167n=32) 17 | D-109
CTR-CAQ011 [Tension Release Link| 29 H-30 DCL-AAQ0028 [Collar For D-63 17 D-69 DSC-BAQD18 [Screw (9/64"n=40) 7 |A-14-3
CTT-BB0007 |Base For E-52 21 | E-52 DCL-AAQ037 [Collar For Lower Shaft | 13 | C-24 DSC-BA0027 [Screw (15/64"n=28) | 39 | M-40
CTT-BBO00B [Spring Holder 21 | E-35 DCL-AAQ050 |Collar For K-8-1 35 | K-8-4 | | DSC-BB0014 |Screw (11/64"n=40) | 21 E-9
CTT-BF0001 |Thread Trimming Holder] 21 | E-10 DCL-AAQ080 [Collar For Trust 29 | H-19 DSC-BB0015 |Screw (M5X0.8) 17 | D-96
CTT-BJOO11 [Thiead Relaining Plate | 21 E-5 DCL=-AAQ081 [Collar Fer G-15 27 | G-18 DSC-BB0020 |Screw (9/64"n=40) 21 E-2
CTT-BJ0012 |Base Plate 21 E-45 DCL-BAQOO6 |Retum Spring Guide Bushing | 21 E-22 DSC-BB0040 |Screw (3/16”"n=28) 27 | G-32
CTT-CAO005 [Solenoid Connection Link | 21 | E-47 DGR-AD0O001 |Upper Shaft Gear 11 | B-18 DSC-BBO040 [Screw (3/16”n=28) 29 | H-38
CTT—-CAQO016 (Threzd Timmang Laver Connectnglink | 21 | E—14 DGR-ADO003 |Upright Shatt Gear(L)| 13 | C-8 DSC-BCO001 |Screw For Needle Plate | 7 A-33
CTT-CBO006 |Thread Trimming Lever | 21 | E=17 DGR-AD0O0O4 |Lower Shaft Gear 181 | 'C1 DSC-BCO001 |Screw For Needle Plate | 7 | A-36
CTT-CBO0007 [Cam Follower Crank | 21 | E-29 DGR-ADO03 |Upright Shaft Gear{U)| 13 | C-2 DSC-BFO00! |Screw (1/8"n=44) 27 | G-44
CTT-CL0003 |Roller 21 | E-25 DPK-BAD0O7 |O-Ring for F-20 23 | F=21 DSC-BFO006 [Screw (3/167n=28) 7 A-9
CTT-CMO0005 |Slide Arm 21 E-24 DPK-CAQ006 |Bed Rubber Cap 7 A-18 DSC-BF0006 |Screw (3/16”n=28) 7 A-14
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DSC-BF0006 |Screw (3/16"n=28) 7 |a-1a-2| | DSC-BJ0002 |Screw (11/64"n=40) | 39 | M-48 DSC-FA0189 |Screw For H-30 29 | H-31
DSC-BFO006 |Screw (3/16"n=28) 21 E-36 DSC-BJ0O003 |Screw (9/64 "n=40) 23 | F=52 DSC-FAD0192 |Stud Screw For G-20| 27 | G-22
DSC-BF0006 |Screw (3/16"n=28) 21 E-46 DSC-BJ0O003 |Screw (9/64"n=40) 37 |l=14-8 DSC-FCO001 |Stud Screw For H—-22| 29 | H-23
DSC-BF0006 |Screw (3/16"n=28) 23 | F-35 DSC-BJ0011 |Screw (9/64 "'n=40) 23 | E=18 DSC-FDO0O03 |Clutch Lever Moving Pin Screw| 21 E-42
DSC-BFO006 |Screw (3/16"n=28) 31 -2 DSC-BJ0O011 |Screw (9/64 "n=40) 25 | F-64 DSC-FF0026 |Guide Pin For Synchronizer| 43 |N-6-25
DSC-BF0006 |Screw (3/16"n=28) 21 1-15 DSC-BJ0011 |Screw (9/64"n=40) 31 =13 DSC-FHO002 |Stud Screw For E-40 | 21 E-40
DSC-BFO006 |Screw (3/16”n=28) 35 | K-B-6 DSC-BJ0014 |Screw (9/64"n=40) 23 F-6 DSC-FHO005 |Holder For D-76 17 | D-77
DSC-BFO006 |Screw (3/16"n=28) 37 | L-10 DSC-BJO014 |Screw (9/64”n=40) 29 | H-20 DSC-FHO007 |Hinge Screw For H-16 | 29 | H-17
DSC-BF0006 |Screw (3/16"n=28) 37 L-16 DSC-BJ0020 |Screw For E-30 21 E-30 DSC~-FHO008 |Hinge Screw For H=32 | 29 | H-33
DSC-BFO006 |Screw(3/16"n=28) 29 | H-44 DSC-BJ0024 |Screw (3/16"n=32) 17 | D-110| | DSC-GAD004 |Stud Screw For E-26| 21 | E-26
DSC-BFO007 |[Screw (15/64"n=28) | 21 | E-54 DSC-BJ0033 |Screw (1/8"n=44) 25 | F=59 DSC-GCO007 [Needls Feed Connection Shaft| 27 | G-25
DSC-BF0007 |Screw (15/64"n=28) | 23 | F=30 DSC-BJ0054 [Screw (9/64"n=40) 9 | A-60 DSC-HAD001 |Screw (9/16"n=20) 29 | H-1
DSC-BF0008 |[Screw (15/64"'n=28) | 11 B-25 DSC-BJ0055 |Screw {M2x0.4) 33 J=-4 DSC-HC0003 |Bed Base "FRONT"(A) 7 A-20
DSC-BF0009 |Screw (11/64"n=40) | 23 | F-9 DSC-BJ0056 [Screw (5/16"n=24) 39 | M-25 DSC-HCO006 |Bed Base “FRONT"(B) | 9 | A-58
DSC-BF0009 [Screw (11/64"n=40) | 23 | F-11 DSC-CAQ001 |Screw (15/64"n=28) | 9 | A-57 DSC~-HDO006 |Holder For D—-84, 85 | 17 | D-86
DSC-BF0009 |Screw (11/64"n=40) | 23 | F-16 DSC-CAQ001 [Screw (15/64"n=28) | 13 | C-21 DSC-HZ0011 {Cable Connection Bolt | 29 | H-40
DSC-BFO009 |Screw (11/64"n=40) | 41 |M-49-5| | DSC-CAQ0D1 [Screw (15/64"n=28) | 15 | D-29 DSN-AAOCO1 |Nut For A—48-1 7 |A-48-1
DSC-BFO011 |Screw (3/16"n=28) 15 | D=50 DSC-CA0001 |Screw (15/64"n=28) | 15 | D-31 DSN-AA0004 [Nut 23 F-47
DSC-BF0011 |Screw (3/16"n=28) 15 | D-58 DSC-CAQ001 |Screw (15/64"n=28) | 15 | D-54 DSN-AAQ004 [Nut (15/64"n=28) 21 E-32
DSC-BFO011 |Screw (3/16"n=28) 17 | D-116 | | DSC-CA0001 |Screw (15/64"n=28) | 15 | D-56 DSN-AA0004 [Nut (15/64"n=28) 21 | E-41
DSC-BF0011 |Screw (3/16"n=28) 23 | F-19 DSC-CA0001 |Screw (15/64"n=28) | 27 | G-19 DSN-AA0004 |Nut (15/64"n=28) 27 | G-23
DSC-BFO011 |Screw (3/16"n=28) 23 F-23 DSC-CAQ003 |Screw (3/18"n=28) 27 G-5 DSN-AAQ0O4 |Nut (15/64"n=28) 27 | G-27
DSC-BFO011 |Screw (3/16"n=28) 27 | G-13 DSC-CA0003 |Screw (3/16"n=28) 27 | G-17 DSN-AAQOOQ4 |Nut (15/64"n=28) 39 | M-42
DSC-BF0011 [Screw (3/16"n=28) 27 | G-21 DSC-CAQ004 |Screw (11/64"n=40) | 35 | K-8-5 DSN-AAQ004 [Nut Far F-24 23 | F=25
DSC-BFO011 |Screw (3/16"n=28) 35 |k-7-10| | DSC-CA0004 [Screw (11/64"n=40) | 37 [L-14-16] | DSN-AA0QQ04 [Nut For F-36 23 | =57
DSC-BFO018 [Screw (1/8"n=44) 15 | D-44 DSC-CAD005 (Screw (1/4"n=40) 11 | B-17 DSN-AA0004 |Nut For F-45 23 | F-55
DSC-BF0019 |Screw (3/16"n=28) 17 | D-91 DSC-CAQ005 |Screw (1/4"n=40) 11 B-19 DSN-AA0006 |Nut (3/16"n=32) 21 E-27
DSC-BF0026 |Screw (3/16"n=32) 15 | D-34 DSC-CA0005 |Screw (1/4"n=40) 13 c-9 DSN-AAQ006 [Nut (3/16"n=32) 21 E-44
DSC-BF0026 |Screw (3/16"n=32) 27 | G-38 DSC-CA0005 |Screw (1/4"n=40) 13 | C-14 DSN-AA0007 |Nut (15/64"n=28) 35 | K-7-8
DSC-BF0031 |Screw (11/64"n=40) | 13 | C-33 DSC-CA0005 |Screw(1/4"n=40) 13 | C-3 DSN-AA0009 |Nut (11/64"n=40) 17 | D-87
DSC-BF0031 |[Screw (11/647n=40) | 17 | D-83 DSC-CA0008 |Screw (15/64"n=28) | 11 B-31 DSN-AA0009 |Nut (11/64"n=40) 21 E-16
DSC-BF0031 (Screw (11/64"n=40) | 23 | F-48 DSC-CA0008 |Screw (15/64"n=28) | 11 B-35 DSN-AA0009 |Nut (11/64"n=40) 31 -10
DSC-BF0031 [Screw (11/64"n=40) | 29 H-8 DSC-CA0008 |Screw (15/64 "n=28) 13 C-6 DSN-AA0009 |Nut (11/64"n=40) 41 |M-49-6
DSC-BF0036 |Screw (11/64"n=40) | 15 | D-22 DSC-CAD008 [Screw (15/64"n=28) | 13 | C-17 DSN-AA0017 |Nut (1/8"n=40) 21 E=4
DSC-BF0036 [Screw (11/64"n=40) | 15 | D-25 DSC-CA0008 |Screw (15/64"'n=28) | 23 F-8 DSN-AA0020 [Nut For G—3 27 | G-46
DSC-BF0036 |Screw (11/647n=40) | 17 | D-61 DSC-CAD0011 |Screw (1/4"n=40) 11 B-28 DSN-AA0024 |Nut “"A"For H=41 29 | H-42
DSC-BF0036 |Screw (11/647n=40) | 17 | D-105 DSC-CA0011 |Screw (1/4"n=40) 15 | D-16 DSN-AAQ037 [Nut for F=32 23 | F-33
DSC-BF0037 (Screw (9/32"n=28) 11 B-9 DSC-CAQ0011 |Screw (1/4"n=40) 15 | D~-18 DSN-CCO0001 |Presser Adjusting Nut| 29 H-2
DSC-BF0040 |Screw (3/16"n=32) 13 | g=22 DSC-CAD011 |Screw (1/47"n=40) 15 | D-59 DSN-CY0006 [Nut For Knee Lifter 35 |K-7-14
DSC-BF0061 [Screw (MBX1.25) 39 | M-33 DSC~CA0016 |Screw (11/64"n=40) | 37 | L-19 DSP-AAQO16 |Spring For C-22 13 | ©523
DSC-BF0062 [Screw (1/8"n=40) 21 E=3 DSC-CA0019 |Screw (1/4"n=40) 11 |B-28-1 DSP-AACQ17 |Presser Adjusting Spring| 29 H-3
DSC-BFQ063 [Screw (11/64”n=40) | 15 | D-12 DSC-CAD019 |Screw (1/4"n=40) 15 D-2 DSP-AAQ025 |Slide Arm Return Spring| 21 | E-23
DSC-BFO0B3 |Screw (11/647n=40) | 19 | D-119 | | DSC-CAQ019 [Screw (1/4"n=40} 17 | D-70 DSP-AAQ027 |Piston Spring 37 |L-14-8
DSC-BF0063 |Screw (11/64"n=40) | 21 E-49 DSC-CA0023 |Screw (11/64"n=40) | 27 | G-28 DSP-AA0028 |Spring for D-92 17 | D-893
DSC-BF0065 [Screw (9/64"n=40) 27 | G-11 DSC-CAQ024 |Screw 27 | G-1-1 DSP-AAQ0S52 |Dial Shaft Eccentric Stopper Spring | 19 | D-123
DSC-BFD070 |Cap Screw For Lowser Shaft 0l 13 | C-13 DSC-CAQ026 |Screw (1/8"n=44) 23 |F-51-1 DSP-AAQ052 |Spring For D-109 17 | D-85
DSC-BFO072 |Stopper Screw 21 | E-81 DSC-CA0044 [Screw (15/64"n=28) | 23 | F-36 DSP-AAQ098 |Return Oil Tube Spring | 37 [ L-7-5
DSC-BF0074 |Pin Screw For L-14-8| 37 |L-14-9| | DSC-CAC0046 |Screw {15/64"n=28) | 33 | M-41 DSP-AB0010 |Spring For E-30 21 | E-34
DSC-BF0077 |Screw (1/8"n=44) 15 | D-38 DSC-CB0003 [Screw (11/64"n=40) | 13 | C-25 DSP-ABO014 |Reverse Feed Spring | 17 | D-76
DSC-BF0079 |Screw (3/16"n=32) 15 | D-47 DSC-CB0004 |Screw (1/4"n=40) 21 E-38 DSP-ABOO14 |Spring For D-109 17 | D-84
DSC-BF0D84 |Screw (3/16"n=28) 7 A=7 DSC-CB0007 |Screw(M5) g A-62 DSP-AB0047 [Spring For H-32 29 | H-35
DSC-BF0084 |Screw (3/16”n=28) 7 |A-14-1 DSC-CCO001 [Screw (5/16"n=18) 39 [M-35-7| | DSP-AC0022 |Spring For J=7 33 J-9
DSC-BF00B4 |[Screw (9/64"n=40) 33 | J-2 DSC-FA0007 [Hinge Screw For H-27, 28| 29 | H-29 DSP-AC0023 |0l Pump Conneclicn Spring | 37 | L=17
DSC-BF0101 |Screw (9/64"n=40) 17 | D-75 DSC-FAQ029 [Stud Screw For |-8 3 -9 DSP-AC0056 |Spring For M—38 39 | M-43
DSC-BF0101 [Screw (9/64"n=40) 23 | F-39 DSC-FAQQ0S6 [Stud Screw For E-15| 21 | E=-15 DSP-AC0066 |Mes Lever Return Spring| 23 | F-27
DSC-BFO101 |Screw (9/64"n=40) 29 | H-13 DSC-FAQD57 (Stud Screw For E-48 | 21 E-43 DTC-AHO001 |Oil Return Pipe Holder| 37 L-9
DSC-BF0149 [Screw (1/4"n=44) 39 [M-46-2| | DSC-FADOB0 |Hinge Screw for H-24,25 | 29 | H-26 DTC-AHO002 |Code Holder “A” 7 A-26
DSC-BF0149 |Screw (1/8"n=44) 25 | F-62 DSC-FAQ062 |Stopper Stud Screw For D-108| 17 | D—112 DTC-AHO011 |Code Holder “B” 7 A-27
DSC-BG0002 |Screw(5/16"n=24) " B-26 DSC-FAQ083 |[Stud Screw For D-98| 17 | D-100 DTC-AKO003 [Magnetic 39 | M-15
DSC-BJ0002 |Screw (11/647n=40) | 21 E-6 DSC-FAQDB6 [Hinge Screw For D-103| 17 | D-101 DWS-AAQ008 [Washer For F-42 23 F-44
DSC-BJ0002 |Screw (11/64°n=40) | 29 | H-39 DSC-FAQ183 [Hinge Screw For F-17 23 | F-18 DWS-AAOQ06 |Washer For M—22, 23| 39 | M-28
DSC-BJ0002 |Screw (11/64"n=40) | 29 | H-46 DSC-FAQ184 [Stud Screw For F-27 | 23 F-28 DWS-AA0011 |Washer For E-6 21 E-7
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DWS-AAD015 |Washer For D-35 15 | D-39 PWS—-CAQ002 |Washer For L-14-1 37 |L-14-2
DWS-AAD029 |Washer For M-22, 23| 39 | M-26 PWS-CA00QQ4 (Spring Washer For A-21| 7 | A-23
DWS-AAQ038 [Screw (9/64"n=40) 7 |A-14-4| | PWS—CAQ005 [Spring Washer For D=95| 17 | D-87
DWS—-AAD038 |Washer For F-51 23 | F-53 PWS-CADQOS [Washer For E-52 21 | E-53
DWS-AAD038 |Washer For H-11 29 | H-12 PWS~CAQ0005 |Washer For Synchronizer | 43 |[N-6-27
DWS-AA0051 |Washer For E-11 21 | E-12 = Chip Shute Plate Ass'y | 39 [ M—49
DWS-AAQ052 [Thread Trimming Shalt Washerl] 21 | E-20 - Nail 39 | M=20
DWS-AAD118 |Washer For K-8-1 35 | K-8-2 = Needle 27 | G-45
DWS-AA0144 |Screw (15/64"n=28) | 35 | K-7-6 = Needle 39 | M-5
DWS-AAD144 |Washer For G-24 27 | G-26 = Synchronizer Ass'y 11 | B-34
DWS-AAD144 |Washer For K-7-4, K-7-5| 35 [K-7-7
DWS-AAD168 |Washer For F-48 23 F-50
DWS-CAO0001 |Washer 21 |E-26-1
DWS-CAQ001 |Washer For C-33 13 | C~34
DWS-CBO0002 |Washer For D-77 17 | D-107

HEC-2507 |Auto Knee Lifter Solenoid | 35 | K=7-1

KM=-2507 Auto Knee Litter Solenoid Ass'y| 35 K-7
MTH-DFO001 |Thrzad Take Up Lever Ass'y 11 | B-27
PBR-BA0010 [Needle Bearing 23 F-2
PBA-B8A0012 [Needle Bearing 21 E-13
PBR-BAC04 |[Needle Bearing 27 G-8

PN-000273 |Pin tor D-80 17 | b-92
PPK-AAD001 |Oil Seal For B-20, 21| 11 | B-22
PPK-ADQ0OO1 |Qil Seal For K=7-12 35 [K-7-13
PPK-BADQO4 |[O-Ring For B-2 11 B-3
PPK-BAQ004 |O-Ring For H-14 29 | H-15
PPK-BAOQO7 |O-Ring For D-78 17 | D-79
PPK-BAOQO08 |O-Ring For D-63 17 | D-64
PPK-BA0O16 |[0O-Ring For D-88 17 | D-89
PPK-BB0001 |C-Ring For L-1 37 L2
PPN-ADQ0O1 |Pin 7 | A-42
PPN-AF0C009 |Pin For L-14-8 37 |L-14-10
PSC-AC0006 |Screw (M6) 21 | E-18
PSC-ACQ006 [Screw (M6) 43 |N-6-26
PSC-AC0012 |[Screw (M6) 17 | D-98
PSC-AC0026 |Screw (M8x1.25) 7 | A-22
PSC-BAQ001 |Screw (M3x0.5) 31 | 1-19
PSC-CB0002 |Screw (M4) 31 -6
PSC-DD0001 [Nail For M-24 39 | M-29
PSC-DD0O001 [Nail For M—-40-1 41 [M-49-4
PSC-FDO001 [Stud Screw For F-31| 23 F-32
PSN-AAQD05 |Nut(M8X1.25) 7 | A-24
PSN-AA0017 [Hinge Nut For D-103| 17 | D—-102
PSN-AAQ017 [Nut “B"For H-41 29 | H-41
PSR-AAQ001 [Stop Ring For E-11 21 | E=11
PSR-AA0004 |Stop Ring "C"For D-1, 3 15 D-4
PSR-AC0001 [E-Ring (@9) 21 E-21
PSR-AC0001 |E-Ring (@9) 33| J-6
PSR-AC0001 |[E-Ring{@9) 39 | M-36
PSR-AC0002 [E-Ring (@ 5) 23 F-26
PSR-AC0002 [E-Ring (@5) 15 | D-24
PSR-AC0002 |[E-Ring (@5) 29 | H-18
PSR-AC0002 |E-Ring (@5) 29 | H-34
PSR-AC0002 [E-Ring(@ 5) 17 | D=73
PSR-AD00Q2 |E-Ring (@ 5) 21 | E-50
PTC-AGO001 [Nylon Clip ¥ A-30
PTC-AHO002 |Cable Holder(7N) ¥ A-28
PTL-ABO0O1 [L Wrench{2mm) 39 M-9
PTL-BA0O0O1 |Driver(Large) 39 | M-2
PTL-BAQDO2 |Driver(Middle,Small) | 38 | M-3
PWS-AADOD05 |Washer For I-18 a 1-21
PWS-CA0001 [Spring Washer For I-18 [ 31 1-20
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